'COMPACT TRACTORS

= - 3012 - PIN 14145700 AND AFTER

" ‘ ' 3014 - PIN 14146700 AND AFTER .

. 3016 - PIN 14147800 AND AFTER
4016 - PIN 14170800 AND AFTER
' . WITH VANGUARD ENGINES
Parts Catalog 8-3111

’?‘E‘ ~ ’ ' " '

N5 y o h .
' 4 ' .- " - 4-92-RP-500-325
@ NOTE: This catalog replaces
. . : catalog 8-3110
Lot A~ . . - " - i .

.

T

CAru e AT o e St b Ao e b A a0

E o F N e
: - R [ o e, 1
- . e o)
! N b 3"
N, . r “ - -
B - ¢
-
A -
.
. S
. v
-
t
. ~
' [l
'
'
r I
il ! A
) -
'
. " 5 o
- -
. .
k.
]
(]
- '
-~
f
.
"
]
-
- - +
- B
. .
[
'
<
.
<

& ”

.
' v
#

Jngersoll Equipment Co.,

Inc.




Wk =

e
umm#ww—tm

PART NQ.

OO0 0O000

Oo0O0

28849
28850
28850
28484
28485
30870
31643

32776
32777
32778

.f},.

PAINT AND OIL

°

PAINT
DESCRIPTION

- BLACK - seml-gloss 12 oz spray (2 percartonl
" BLACK - semi - gloss, guart {2 per carton)

BLACK - semi - gloss, heat resistant, 12 oz spray (2 per carton) ...... .
POWER RED - gloss, 12 oz spray {2 per carton) ........ e

POWER RED - gloss, quart {2 per carton)

........................

. SILVER - gloss, 12 oz. spray {2 percarton} . . . ... ... ..ouonn...

POWER RED - gloss, 1 oz touch up, {1 doz. percarten} .......... L.

OIL '
OlL - SAE 30, SF quart {12 per case) ..
OIL - SAE 5W2Q, SF, quart (12 per case)

........................

Ol - SAE 20W40, SE, quart {12 percase) . ........... e e e e e

REQ'D

———

i,

= } : . PRODUCT IDENTIFlCATION NUMBERS (PIN} ] :
L . OR SERIAL NUMBERS (S/N}) e :

TRACTOR MODEL AND P.I.N.
- OR SERIAL NUMBERS

- ENGINE MODEL, SERIAL AND
. ' SPECIFICATION NUMBERS

'ENGINE IDENTIFICATION -~ ' S

S . TRACTOR MODEL ENGINE-MODEL

-

3012 - C33454
BRIGGS & STRATTON .
. - VANGUARD 12 HP :
- MODEL 290447

- . TYPE 0411 - L -

3014 . 43283

' BRIGGS & STRATTON
. _ VANGUARD 14 HP ' Y
: : ' MODEL 294447 .

! i TYPE 0412 AND 0445

£43249
. ‘ BRIGGS & STRATTON
" - ’ VANGUARD 16 HP
. * MODEL 303447
" TYPE 0414 AND 0447

3016, 4016

NOTE: In this catalog there are references to - - '
- serial numbers. To order the correct part - -
us these serial numbers as a guide.




v

‘GENERAL INFORMATION

INDEX
There is an mdex at the front and rear of thls catalog

The front index is an alphabetlcal index of the major

) groups or assemblies.

The rear index is a numerical index of the part numbers

. and pages on which these numbers are shown.

ILLUSTRATION

Each illustration in this catalog shows a group of parts
or components. These parts and components are
aligned approximately as the parts and components on
your machine. Each part and component in an illustra-
tion has a reference number. These reference numbers
are in a list on the page opposite of the .illustration,
Next to the reference number is the part number,

description and required quanity of the part shown in

the |flust[at|on

UAR - "Use as required” md;cates that the part
quantity is variable,

NSS - "Not sold separately” indicates that the part‘ls

only available as & component of an assembly or the
part .must be purchased locally. If the part is an
assembly component, the description will be indented

under the assembly description in the parts list,

-b/l.-— ”thain locally’

** - “Footnotes” are added to a part number when
more information is needed for identification. They
only relate to the part numbers indicated.

;

REF. PART NQ. * DESCRIPTION
C 55159 CYLINDER ASSY - rear steering
28 C 56208 SOCKET ASSY - rear cylinder
29 Cc 55956 PLUG - adjusting, socket assy
30 c 55957 SEAT - socket ball
Ky C 56210 SPRING - sockat
32 C 56209 SEAT - socket spring
e ] G 45175 CLAMP ASSY - socket assy
: 16- 836. BOLT - 1/2" x 2-1/4” N.F. hex
34 132- 104 PIN - cotter, 3/16" x 3"
3B C 55889 ' 8TUD - ball, socket & cylinder
36 13- 410 'BOLT - 1/4" x5/8" N. C.. hex
37 92- 4 LOCK WASHER- 1/4" SAE

"‘PARTS ohDEns

All orders must include the following mermatlon

- L Correct part number

Product mode! number.

s W N

Complete description of part or component. ..

Total quantity of each part or componeht.

5. All necessary product identification numbers.

6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS - .

As the product changes, new pages will be available

for your catalog. A notice will be issued.

'IMPORTANT Put all revisions into the catalog as

soon as possible.

RIGHT HAND AND LEFf HAND -
IDENTIFICATION

The words right hand {RH) and lett hand (LH) as used
- in this catalog indicate the direction while you are in
the operator's seat-in"the normal operating p05|t|0n

INDENTED DESCRIPTIONS

An assembly can have many components. The com-
ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the
total needed for that complete assembly. See the

example.

.................................
.....................................
.................................

.............................

REQ'D

) _‘;_‘;M_n_n._a_a_;w_.:_i_l

" AirCleaner ........... e

| -Battery ;. ... e
.+ Breather, CranRease ......,.... "

. Camshaft-.......:.......
: Carburetor ... .... Cee e e
; Choke Linkage . ..............

S ConnectingRod ...............
: Crankcase Cover .. ....... bae e

s Crankshaft ...... ............

" Exhaust System’ . ............. .

Cylinder Block . . ... ........... ’
» CylinderHead .......... RSP

Electrical System . ...... e

Filler Tube, Qil ...... e ,

Filter, Breather .. . .. IR .
Filter, Fuel . ................. L

Filter, Oil. .. ..o e

Axle, Front .. .. .............
Axle,Rear............. M
Brakes ......:....... e e
Control, Speed . ..............
Decals ..........coivovnn.

" Electrical System . :...........

F27 Three Point Hitch Adapter . ..

Fenders ........... e '

H13 Weight BoX ..............
H18 Counterweight Brackets.....
HH34 Three Point Hiteh . . ... ...
HP31 Hydraulic PTO . ... .......
Hitch, Tow ... ...............
Hood ......................
HP32 and HP42 Hydraulic PTO . ..
HFC34A . ... ... ... ... .....

"HFC34B ~ — oy o — = ~o
ey ,

o
K

e

E:

' ALPHABETICAL, INDEX

Grtd

13 B2
51-53. D124D14
13 B2

5 AB

11 Al4
11-19 A14-B8
5 - "AB

9 Al2

5 A8

7 A10

7 A10
51-53 D12-D14
13 B2

g A2

13 B2
18 BB8.

9, A12

ENGINE SECTION

BASIC TRACTOR SECTION .

ce
Ct2
€10
D8
E4
B12

F4

c2
B12
B14
~F6

F2

E6
‘D4
B14

EB
E10
E12

WW230, WW30W Wheel Weights . 71

LY

ok

T : . Page
c Flywheel ... .. .. ... ..., e 5
FuelPump .......... e 11
Fuel System ..."....... T 19 .
GasketKits'. . ................ b
Governor _..... P ]
Muffler ... .. ..... AP, .- 13
Shields ..................... 15
Piston...... e L. 5°
PTOClutch ... ........... e 21
SparkPlug ............ e 51-63
Starter . . ......... . ... 17
Tank, Fuel .......... e 19
Throttle Control ", . ., .......... 19,
CValves ool 7
1
Hydraullcs e e e 39-49
Adqpter Pumip Drive ., .. .. N 45
Hoses, Lines & Fittings . . -. ... 39
 Motor, Hydraulic Drive . .. ... .. 43
Pump. oo e 45
Valve, Control .............. 41
Linkage, Vaive, Control .. ... .. 47
Hydraulic Lift . .. ... .. T, .- 49
PTO (Hydraulic). ... .. e e 59-61
Instruments. .. ....... F e e 51-53
K22 Sleeve Hitch . ........... . 63
L11 Counterweight Kit .. ....... 67
PTO-Clutch lelectric} . . ... ... ... 21
Reflector, rear.. . ............. 55
Seat, Opergtor's ....... P 27-29
Steering Wheel & Gear ......... 31
TJoolBox.................... 27
Transmission..........,..,... 7 37
Wheels, Front & Rear . ......... 35

4-D10
D&




. ! . A - S . f B P . =
. - . 3 - kN
- . ' , '
— - [ —————IREEE LR et e TS , .

ol ~ = MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS . =~ ., 5
: séw . FLYWHEEL, CRANKSHAFT, CAMSHAFT AND PISTONS
} . T _ ‘ ‘
REF. PART NO.  DESCRIPTION ) ‘ - REQ'D
1 34371 SLIDER - @OVEINOr .. . 0ttt et et e et 1
2 C 34231 CAMSHAFT . ... e e e e 1
3 c 34204 -CRANKSHAFT ... ... it e e e ie e enn 1
4 C 34211 KEY -fiywheel ... ....... ... ... ... ... ..... e e 1
b C 34210 FLYWHEEL -includesring gear . ... ... .. ... . 0. i, 1
3] C 34331 GEAR -ring....... e el e e e e e e 1
7 C . 34288 NUT - flywheel.. ... ....... e PP PO Y 2 1
. B C 34237 . WASHER -flywheel . . ... ... ... ... ... .... e e e 1
. 9 C 33504 STUD ~screen mounting . . .. ..t oottt e e et 4
10 c 33503 SCREEN -flywheel . ... ... . ... e 1
11 195- 518 WASHER - /4" (e 4
12 C- 34212 PISTON ASSEMBLY - standard ({includes rings} ..................... 2
o 12 € . 34213 PISTON ASSEMBLY - .010" oversize (includes rings) . .............. 2
12 C - 34214 PISTON ASSEMBLY - .020"" oversize (includes rings) ............... 2
12 c 34215 PISTON ASSEMBLY - .030'’ oversize (includes rings) ....... PR 2
——- 13 C. 34218 RING SET - piston, standard . .'............. e N S 1
13 C 34217 RING SET - piston, .Q10".oversize o . .. ... .. ... .. .. .. i . ..., 1
-13 C 34218 RING SET - piston, .020°" oversize . .................; e 1
13 .. - C 34219 . RING SET - piston, .030" oversize .................. ......... 1
14 > 34221 PIN-piston, standard . . ;... ... ... A 2
-+ 15 C ' 34220 LOCK -pistonpin .. ...... .. .ciivinin... L e -2
16 c 34222 ROD -CONNECHNG . . . .. oottt e e i 2
.17 -0 C 34223 BOLT - connectingrod . ...... ... ............... b e 2
18 131- 1102 NUT-1/4" -201lock . ... ... ....... e e 4
IGNITION AND CHARGING-SYSTEMS/
1 C 34288 "ARMATURE -magneto . .. ..................... Pl 2
2 BR 221798 TERMINAL - ignitioncdhle . .. ......... ... ... (e 1
3 c 34290 SCREW - MOUNting -« - - o oo ov et e 4
4 Cc 34291 SPARK PLUG . ... . s e 2
5 C 34324 BOOT -spark plug ... ... . . e e 2
6 Cc 34304 REGULATOR - alternator. . . . . ... ... . e e T
7 C 34310 SCREW -mounting. . ..................... [ 2
8 C 29866 CONNECTOR -harness........... S i
2 Cc 34303 STATOR -alternator . . .. ................... e 1
10 Cc 34290 SCREW - mounting . . . . ... oot 4

PRINTED IN U.S.A. ‘ ‘ _ A APRIL 1992




. o el . . | . \. ' -y
| MODEL 3012, 3014, 3016 AND 4016, COMPACT TRACTORS - 7
] S \ , |
]
§

CYLINDER 'BL‘(-)'CK,AN';D CYLINDER HEADS

{ ‘\—) REF." - PART NO. DESCRIPTION ' , : L ) .f’l - REQ'D
i Tl C. 84190 - BLOCK ~eylinder .. .. ..\ ' n et i e s e S
B 2 € 34191 = . BEARING -main .......... e e e IR 1
; | 3 C. 34192 CSEAL-oil ... ..., S eceenaaaees 1
: ' 4 C 34203 PLUG - pipe ..... E A e 1
: 5 . C 34239 . PLUG-pipe ........... e e e e e e e e, "
! 6 C 34327 - DOWEL> crankcase ................... e e e e e UAR
" 7. C. 34328 ' DOWEL - cvlinderhead ... .......... e e L. UAR
J .8 ©C 34317 BAFFLE -breather ........... ... ..., 1.
S i C 34227 PLATE - windage ...... J e R 1 -
S 10 C. 34279 SCREW -sem ...............cciiinnn... e 2
11 C 34370-° PUMP-oil ........ ..., e T 1
12 C 34246 TOURING - pUMP L e, 2
13 C - 34338 SCREW - pump mounting .« . ...\t e e e 2
714 C 34183* HEAD -cylinderRH., No. 1 .. ... .. ... .. ... . ' . i -1
: 14 C 40832** HEAD -cylinder RH., No. 1 ... ... ... ... .. ... .. ... ... ... 1
R ; 15 C 34194*  HEAD.-cylinder L.H., No. 2 .. ... ... ... . i . 1
15 C 40933** HEAD -cylinder L.H., No. 2 . . ... ... . T,
i 16+ C 34348 - SEAT-exhaustvalve .............................. PR . 2
17 C 34347 SEAT -intake valve . . ... .......... e e e U 2-
18 C 34349 GUIDE -valve . ... .. ... i i im s i 4
- 19 C 34196* GASKET-head ............ e e e e e 2
18 C 40934** GASKET-head ...................... e e 2
20 ' C 34202 BOLT -head......................... e 8
21 . C 34195 WASHER -head bolt ... ... ............ e B
. 22 C 234368 COVER - valve (No. 2cylinder) L.H. . . ........... .. ... . ... ... .. 1
- . ' 22 C 34369 COVER - valve (No. 1 cylinder) RH. ... ............... PO 1
; ) 23 C 34367 .GASKET - valve cover ........ e e e e 2
24 C .34262 NUT - lock, valve caver . .................. e e e, 4
25 C 34261 WASHER L AREE e S . 4
26 C 34372 ROD-push,intake. ...........c.ocuuuun.'n..: e S 2
26 C 34373 ROD - push, exhaust . .......................... e 2
27 .C 34377 SHAFT - rockerarm ......... S 2
28 C 34378 SUPPORT -rockerarm ................ e e 4
v— s o, 29 TC34289 - STUD <rocker-arm . .. ... L 4
30 C 34376°  ARM - rOCKET . .- oo o 4 .
31 C 34285 SCREW AND NUT -valvé adjust . . . .. ...................... e 4
32 G 34230 TAPPET -valve .. .... .. ... . ... .. i T 4
33 C 34346 SEAL -valveguide .. ........... P e PR e 4
34 C 34224 VALVE -exhaust .............. . e R 2
35 € 34225  VALVE-intake...:................. e e e 2
36 C 34226 SPRING - valve. . ... i e 4
37 " C 34228 RETAINER - valve spring .. . .. ..., ... . e, "4
38 C 34229 RETAINER -valve ... ................... ... ..... e 4
39 C: 34272 SCREEN - oil.pick-up ....... e 1
40 C 34339 SCREW : mounting. . ....... e e e e . 1
41 C 34248 ““O" RING - pick-uptube ............... s e 1
. - 42 C 34342 LINER - exhaust port . ................... e e e 2
43 113- 120 BOLT - B/16" - 18 x 1-3/4" .. ... .. .. . . .. 4 '
. , . 44 195- 521 WASHER - .34 X .89" . . .. 4
. ‘ ] ’ 45 "131- 69 NUT - lock 5/16' - 18 ., ..... e e e 4
**Use after Engine *Use before Engine
_ : Date Code Date Code
oy T ‘ 3016-90091000 3012 - all ; -
— e - — - T " 4016 - 90091000 3014 - all
3016 - 90091100
. : 4016 - 80091100
g PRINTED IN U.5.A. ‘ : | i NOVEMBER 1992
1 - .
i .
H



e et i T RN
.

ey

\../E

v

) J- - . :-.‘<‘ o ‘.' .lll ) »
- - . - ? ) R
MODEL 3012, 3014, 3016 AND 40‘? 6 COMPACT TRACTORS 9
OIL DRAIN, OIL FILTER AND_ FILLER- TUBE
REF. PART NO., DESCRIPTION - : ) REQ'D
1 C 34309+ TUBE -Bif filler...........coieouenenn. ... PR 1
1 *C 40931+ + TUBE -oil fifler.............. e 1
2 C 34308 SEAL -filler tube: .". . ........... e e e e e . 1
3 C 34307+ DIPSTICK........ e e T 1
3 C 40930++ DIPSTICK ... .. PRI e e e e e 1
4 C 34340 0" RING - filler tube ...... e e S S e -1
5 C 34276 SCREW ............... e e e e e 1
6 C 34374+ FILTER-oil ........ .. .o i 1
6 C 34544++ FILTER-oll ................ P e e 1
7 €. 34375 ADAPTER -oil filter ... ... ... ... ... . i 1+
i C 34239 PLUG - pipe-........... e e T e e b et e e, 1
9 'C 34361 GASKET - adapter ............ e e e e e 1
10 C 34362  SCREW -adapter ..............cc.viniemannn . 3
11 . C 34264  LOCKWASHER.............. L 1
12 C 34260 STUD ~adapter . ......... i 1
13 C 33450* NIPPLE - oil drain . ........ e e e 1
14 221- 86™ REDUCER -pipe 3/B" - 14 . ... .. i 1
15 . € 14906 * GASKET - oil drain ......... P S e 1
16 C 14399* PLUG -oitdrain {shown). .. ......... ... ... .. .. 1
17 218-5154 ** PLUG -oildrain ......... e e e e e e - 1
18 C 37148** NIPPLE -pipe 2" long............ e P 1
" Use before PIN: . .+ Use before PIN:
** Use PIN and after: + +Use PIN and after: -
3012 - 14167800 ‘ © 3012 - all before
3014 - 14168800 . 3014 - all before
3016 - 14169500, , 3016 - 14169725
4016 - all after . 4016 - 1417045
CRANKCASE COVER AND GOVERNOR
1 C 34207 COVER - crankCase . .. ... i 1
.2 C 34208 SEAL-oil ................. SN e e e e, 1
3 C 34201 GASKET - crankcase GOVer .. .......... ...\, . 1
4 C 34323 WASHER - governor shaft .. ........ e 1
5 C 34247 “O" RING - crankcase cover . .. ............. e . 1
6 C 34209 BOLT - crankcase cover . ... ....... e e e e e e e e .. 8
7 C 34206 BEARING - crankcase COVEr . .. .........iini i 1
8 C 34322 SHAFT -governor . .................... S 1
9 ' C 34314 BUSHING - governorshaft . ........................... e 1
10 C 34315 BUSHING -'governarshaft . ........... ... ... ... .. ... ... .... 1
11 C 34240 SEAL -governorshaft ................... ... .. .. ... ... I 1
12 C 34321 PIN -cotter . .............. e 1
13 C 34270 LEVER ASSEMBLY - govermnor . . . . ..ot i e e 1
14 C 34316 BOLT -lever ........................ e e e 1
15 C 34275 WASHER - lever . ... e e e e 1
16. C 34319 NUT - lever . ..o 1
17 C 34267 SPRING - govermnor . ... i e e e 1
18 " C 34397 SPRING - governedidle. . ........ ... ... ... ... ... i _ 1
19 C 34266 LINK - gOvernor . ... e e e e, 1
20, C 34271 SPRING - governor link . .. ... ... .. .. i, 1
21 C 34269 BRACKET - governor control . . ... ... .. e e e 1
22 C 34281 * SCREW -bracket .............. e e 4
23 -BR 221635 CLAMP -casing . . . ... ... . e e 1
24 C 34292 SCREW -clamp .. ..... e e e e e e e e e, =.' 1
PRINTED IN U.S.A. NOVEMBER 1992




- b - ! . - - f . :
10 | _ | . ‘ AR , - . MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS : 11
> . . - . . . o el B ‘
' - CARBURETOR, MANIFOLD AND FUEL PUMP a"-
A . _ S .
3 . ' . F - -
- o Rk PART NO.-—~ DESCRIPTION : ‘ ' REQ"D
‘ .o C 34254 CARBURETOR - 3012, 3014 .. ... SO e e, e 1
E : C- 34255 CARBURETOR - 3016 (used. with.square air filter) . . . ... .. ...... e 1
! 1- C '+ 40919  BODY - upper {used with round air filter) . .......... S S o -
1 C 34241 _ BODY - upper {used with square airfilter) ....... ............... 1.7 -
' X 2. C 34258 SHAFT -choke ....%........ . e, 1
L \ 3 NSS COLLAR - choke {use overhaul kit) . .. ... S e 1
, 4. NSS SEAL - shaft (use overhaul kit} .......... R . 1
' 5 NSS " GASKET - body (use overhaul kit). .. ... A e -1
@ 6 Cc 34245 VALVE -¢choke .....:........... A T B © 1.
(i) 7 C 34242 . SCREW-valve ............... A S . 2.
, ! : , 8 C 34250 SCREW-body ...... S o SRR g
% : 9 C 34244  FLOAT -fuel...... e e e 1
% : : i 10 NSS, .- PIN - float hinge (use overhaul kit). . . .. e P ,
] Q. : T NSS 7 VALVE - fuel inlet (useoverhaulkit)y-2= . ... ... ... ... .. .. ... 1
- ‘ ‘ 12 NSS -~ JET - slow speed {use overhaul kit} . ... ...... .. ....... .. .~... 1
@)/ . 13 NSS JET - main 3012, 3014 (use overhaul kit) .. .. .. .......... . ... 1
. . : 13, NSS - > JET-~-rnain 3016 (use over haul kit} . . . . . e 1
. i S 14 C 34355 PLUG-jet.......,. S e i 1
@' @5 ‘ 15 -~ NSS  GASKET= pUG. . o vet s e 1
16 NSS PLUG - welch {use overhaul kit)......... L e 1
: T 17 NSS .+ VALVE - idle adjust {use-overhaul kit} . ................ ... ..... 1 '
: 18 C 34243 SCREW AND SPRING - throttle adjust . . . .. e e ot 1
19; NSS BODY - lower (use complete carburetor} ...~ ................... 1
. 20 C 34256 VALVE -throttle .. . . .. .. ... ... e ;-1
-21 C 34242 SCREW-valve ................... e, S .2
) 22 C 34257 SHAFT - throttle .. ........ e e e e e e e - 1
- .23 NSS SEAL - shaft (use overhaul kit) . .. ............ . ... S 1
o . 24 NSS COLLAR - throttle ...................... e 1
L . 25 C 34235 BOLT -mounting ... ...ttt 2
. . 26 C 34233 GASKET - mounting ... ... e e e e 2
27 o 34253 SPACER -carburetor ................ .0 000iuiiunn... et 1
- 28 C 34232 MANIFOLD -intake . .........ouit e 1
29 C 34236 BOLT -manifold .~ ........ e S 4
30 C 34234 GASKET - manifold. . .............. e 2 '
31 C 34354 ° SOLENOID - fuet shut off . ... ... ... .. ... ... . . . . . . . ... 1
32 NSS - HOSE - vacuum (use C28937 cutto length} .. .. .. .. ... . ... ... .. . 1
33 214- 251 CLAMP - hose ....... [P e, e UAR ®~
34 C 34300 PUMP -fuel .............. e e e e e 177
- ‘ 35 C 34339 SCREW - mounting. ...... N ‘ ' 2
, 36 C 34333 BRACKET - fuel pump (3012, 3014) . ....... . 1
36 C 34334 BRACKET - fuel pump {3016} . ........ . 1
37 C 34279 SCREW -bracket ... .................... 2
38 Cc 34274 BRACKET - choke contral . ... .......... S 1
. 39 C 34268 LINK-choke .......................... “a 1
40 BR 221535 CLAMP -casing .............coviiirninn . N== . Ce . ]
! 41 C 34292 SCREW -clamp ... ... ... .. e 1
C 342561 KIT - carburetor overhaul (3012, 3014) ........... .. ... . ... ... . . 1
-G 34252 KIT - carburetor overhaul (3016)..."............. e e 1.
. " C 40920 CARBURETOR - 3016 {used with round air filter) .. ................ 1
?
; 7
PRINTED IN U.S.A. NOVEMBER 1992




REF.

COND O BN =

—
-

[ S Y
o) I RSN N

-
QWD Wby =

]

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS ) 13

' AIR CLEANER AND CRANKCASE BREATHER =
{Square Air Filter Style) :

PART NO. DESCRIPTION

o00o00000000000000

34352 SCREW -mounting............
34358 COVER -aircleaner ...........
34363 PRECLEANER ............ PP
34357 FILTER - air ...... .. e
34360 BOLT -mounting .............
34366 DEFLECTOR:- breather . ........
34356 BASE-aircleaner ¢.......... .
34312° GASKET - air cleaner ..........
34341 BRACKET - air cleaner .........
34279 SCREW -bracket .............
34197 BREATHER ASSEMBLY.........
34198 GASKET - breather . ...........
34200 TUBE -breather ..............
34199 SCREW -mounting............
34298 WASHER ............ e
34329 SEAL - breather screw . ... ... ..
34330 SEAL - breather screw .. ...... P

.............................
.............................
............................. -
.............................

.............................

REQ'D

_n'_a..n._;_n_n_nm_\_l....a...nw_n_;..;_\
'

"AIR CLEANER AND CRANKCASE BREATHER
(Round Air Filter Style) . !

OOOaOO0OOO0O000000

PRINTED'IN U.S.A.

40921 BASE - aircleaner ............
40923 GASKET-aircleaner ..........
40924 COVER -aircleaner ...........
40925 PLATE -aircleaner............
40926 BRACKET - air cleaner .........
40927 SHIELD - carburetor inlet . ... ...
34680 KNOB - aircleaner .. ..........
37543 PRECLEANER .............. 1,
~-37544 . FILTER - air ....... e e
34338 BOLT ....'........ e e :
34279 BOLT ......... ... . ... ... .
34381 BREATHER ASSEMBLY........ :
34200 TUBE - breather .*. . ...........
34198 GASKET -breather . . ..........
34382 SCREW -mounting............
34330 SEAL - breather screw .. .. .....

e e e e

e e e e b e e e e e
:

\nlnlnn..: ------ i

Y
P ..
[T N ST O 2% T % Y T | I G g g

NOVEMBER 1992




. 14 - ; . MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS ' ) 15
‘ BLOWER HOUSING AND ENGINE AIR GUIDES
. O
1 ) ) .
* REF. PART NO.  DESCRIPTION - ‘ . REG'D
1 C 40922  HOUSING -blower ......................... SR AN N 1 :
2 C 34343+ COVER- airguide (cyl.'No. 1} - ..-....~........ e i T S
.2 C -40936%+ COVER - air guide (cyl. No. 1) . ........... P .. O R T e
3 - € 34344+ COVER - air guide {cyl. No. 2) .......... P DT T 1T
3 C 40937++ COVER -airguide {cyl. No. 2) . ... ... . i i, . 1
4 - C 34280* COVER -valleyextention ............. e e e 1
. 4 C -40935** COVER -valley extension. . . ......... ittt i, 1
5 C 34318 PLATE -back . ... ... i i e e 1
6 C 34350 COVER -carburetor . ......... ... ... ... .. iuiuurarnnnn e 1
. 7 C 34332 SHIELD - starter . .. ..... S e e I 1
- 8 C 34365 TUBE -airinlet................... e e e e e <
9 C 34279 SCREW - mMoUNtiNg . . . oo et et e " UAR
10 C 34281 SCREW -blower housing .. ........ ... ... .. . .. . . .. UAR
; 11 C 34325 SCREW - carburetor cover ... 7. . ... ... 2
? 12 C 34301 SCREW - shield, starter .............. ..o, 2
; 13 . € 34345 COVER -valley......................... e 1
- 14 C 34284  LOCKWASHER .. ....... ... ... .. i e i e 1 N
. 15 C 34298 NUT-hex ...........oevcnueunn S e b 1
16 C 43441 TUBE - airinlet. . . .. .. P . 1
*Use PIN and after:
- : . * *Use. before PIN:
¢ - 3012 - all before
C -~ 3014 - all before
E ) . 3016 - 14169725
, 4016 - 14171045
+ Use before Engine + + Use after Engine |
Date Code - ' Date Code . _
3012 - all © 3016 - 80111600 |
3014 - all , ~ 4016 - 90111800 i
3016 - 90111700 : - . :
4016 - 80111700
%
Ll ¢ . : R ) . -
- PRINTED IN U.S.A. © - NOVEMBER 1982




16

BREATHER GASKET SET

REF.

DONBEARWORNN = -

—
OO NNTN P WK -

ad = aa
W AN

PRINTED IN U.S.A, . N

MODEL 3012, 3014, 3016 AND 4015 COMPACT ‘TRACTORS 17
) "GASKET SETS
3 L
PART NO. DESCRIPTION REQ'D
C 34297*  GASKET SET -complete. ................. . S 1
C 40938** GASKET SET - complete.......... [ 1
C 34196+ GASKET -cylinderhead .......... .. ... ... .. .. /700 .. 2
C 40934** GASKET-head............. e 2
C. 34198 GASKET - breather .. ..... e e 1
C 34201 GASKET -crankease . .............. ... ... .. . .. ..o 1
C 34233 . GASKET - carburetor mounting ..., ... ... ... . 77 2
. C 34234 GASKET - intake manifold .. ............. . et o 2
C~34246 . . ““O" RING - oil pump. ... . ... R e e UAR
C 34247 “0’" RING - crankcase cover .". ... .. ... e e e e UAR
C 34248 - 0" RING - oil pick-up twbe ... } ...... 1
C 342617  WASHER - valve cover ... .... I R U S 4
C 40923 GASKET - aircleaner. ... . ......-..".. .. P e 1
‘C 34329 SEAL - breather screw (early production) . . . . . . e e 1
C 34330 SEAL - breather screw . ........ ..... .. ... e . 1
C--34351 GASKET - exhaust ..,........... PP B .2
C 34361 GASKET - oil filter adapter . ......... .... .. T 1
C 34367 GASKET =valve cover................ ... .. .. . " 2 -
C 34249 BREATHER GASKET SET - includes Ref. 3, 12, 13 .. ..., ... ... . . . 1
C 34379* VALVE OVERHAUL GASKET KIT - includes Ref. 2, 10,16, 19, 20. .. .. 1
C 40939 VALVE OVERHAUL GASKET KIT - includes ref. 2,10,16, 19,20 ... .. - 1
C 34195 WASHER - cylinder head bolt .. .. ... ... .. . . . " e 8
C 34262 NUT -lock, valve cover . . ... ... ... .. ... . .. B 4
*Use before Engine ' **Use after Engine
Date Code : Date Code
3012 - all 3016 - 90091000
3014 - all 4016 - 90091000
3016 - 90091100
4016 - 80091100 R
STARTER
C 34284 STARTER - 12 volt . . ... ... IR TR R T T P e
C 34336 CAP ASSEMBLY - commutatorend .. ... ......... ... ... " . 1
C 34288 BRUSH ASSEMBLY .. ........... .. .. .. ... ... .% 4
C 34405 HOUSING -starter .. ............ .. .. . . . 1
C 34313 ARMATURE - starter . ........ T, 1
C 34285 BOLT -thru............ ... T 2
C_ 34364 . SPRING -brush . ... ... ... . . . . .. . .. ... 4
C 30444 @ CAP ASSEMBLY - drive end (3012, 3014) . ........... ... ... .. . 1
C 34335 CAP ASSEMBLY - drive end (3016) . .. .. .. e e e 1
C 30406 CLUTCH - drive ... ... e T 1
C 27424 KIT -retainer. ... ... oL 1
C 27422 GEAR -drive .................., ... ... .. ... .. .0 1
C 34353 PIN-roll ... ... . 1
C 34263 BOLT - startermounting .. ................... . . e . 2
C 31618 COVER - terminal .. .......... e e 1

NOVEMBER 1992




. ' . - .‘ ' . ) ) ‘ MODEL 3012, 3014, 3016 ANb 4016 COMPACT TRACTORS _ 19
18 . . ) - . . ; ‘ . )

~* FUEL SYSTEM (TRACTOR) -

Mo

- - REF. PART NO. DESCRIPTION REQ'D

C 10678 ELBOW -hose 90°. . .. ... ... . .. ... ... ...
C 28862 RETAINER -fuelline.......... . ............ .. - .. .. ... ...
NSS HOSE - fuel line (1270 mm) tuse C28937 cut to Iength}
C 28940 TANK -fuel ........ .0 ..o
cC 37094 CAP -fueltank ... ... ... ... ... e
HOSE - fuel line (use C28937 cut to length)
C 23527 CLINER -tank. ... ... ...,
C 14690 CUSHION - fueltank ................, e
C

C

32376 CLAMP - hose 1/2" -

Rt - 1 T T Y St S N |

_. .
QUM HWKN -
=
w
wn

.................................

31978 FILTER -fuel .......... .. ¢

CHOKE AND THROTTLE CONTROLS

33468 * CONTROL -throttle . ......... ... ... i . .
37149 *CONTROL - throttle, . . ... ....... ... .. ... ... ... .... .
33438 * CONTROL - ChOKE « i o v ovv e e e e e
37150 **CONTROL - choke . .. .. i )
30073 * HANDLE - throttle . .. ... ...... ¥ !

30074 * HANDLE - choke .. ............. e S
559 BOLT -No. 10-24 x 3/4" ... ..
35291 *+KNOB -control .. ... ....... B S
34117 NUT - No. 10 - 24 flange lock ..... e e e
31977 CLIP -cable ». ...\ oo e
. 27233 CLAMP -double . .. ... ... ...... .... e L. e
T BOLT - 1/4” - 20 x 1/2"" (clip to frame) ... ... ... . ..
37200 SCREW -6 mm lcliptoengine) .. .. ... ... ... ... . .. .. .. ..

31- 934 NUT-14"-20. .. 0oeernn e o

o)
e

= O0Oaa=200qaaao

—
@

_- a0 AW RN S a o e

—=

—— .
QOO R_BWNND

. . * Use before PIN:
' . **Use PIN and after:
3012 - 14167800
3014 - 14168800
3016 --14169500
. 4016 - all after

]

PRINTED IN U.S.A. : , APRIL 1992




REF.

DOADO B W=

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS

33187
32378
32379
32380
32381
33507
113- 335
182- 21
C 31814
C "31615
C 31976
114- 203
192- 22

£

PTO ELECTRIC CLUTCH

DESCRIPTION

FIELD -clutch . ... ... .. ... e

KIT -springand nut ... ....... e e e e e e e
BRACKET - antl-rotation . .. .............. . ........ ..
BOLT - 7/16"" - 14 x 3/4" ... ... .......... e
LOCKWASHER - 3/8°" ........ e e e e e
SPACER -clutch ... ..... ... .. ... . . i
CWASHER - clamping . ... . e e e e e
KEY - 174" x /4" x 1-14" e e e
BOLT - 3/8" - 24 x 1-1/2 {use 31 ft. bs. torque) ..........
LOCKWASHER - 7/16'" ... . . e

PRINTED [N U.5.A.

[ N e e B O I I I I

APHRIL 1992

21



22

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS

FRAME, FOOT PADS AND BELLY PAN

REF. PART NO. DESCRIPTION )
1 C 37127 FRAME - main {4016). ... .. e h e e e e e e e e e e e
1 C 37260™* FRAME - main {3012, 3014, 3016} ........ AP
] C 34167+**FRAME - main (3012, 3014, 30186) . ... ... ... ... . ..5 ... ... ....
1 . NSS+ . FRAME - main {3012, 3014, 3016} {use C34167, C33940, C33945) ...
2 C 31610 SHIELD -oiltank . ... ... .. ... . i .
3 C 24137 SPRING-latch ........ ... ... .. ... . ... .. B e e
“Fe\ L 22023 HINGE- frame ... ... ..., S
5 131- 1318  NUT -lock 172" N.F. ... e e o
6 C 27508 PiN -attachment ......... ... .. i
7 131- 69 NUT -lock B/167 - 18 lock . ... .. ... .. ...
-8 195- 521 WASHER - 6/16" {over engine foot pad).................. .......
9 113- 120 BOLT - 5/16" - 18 x 1-3/4" . . . . . e e
10 C- 37132** FOOT REST - L.H. (3012, 3014, 3016) ... ......................
1o C 37134** FOOT REST - R.H. (3012, 2014, 3016) ......... .. ... ... ..
10 C 37136 FOOT REST - L.H. (4018} . . . .. ... i e
10 C 37138 FOOTREST-RH.{4016) . ..... ... ... . . ..
10 . C "30458* FOOT REST - L.H. (3012, 3014, 3016) .. ..o .
10 C 30480* FOOT BEST - R.H. (3012, 3014, 3016} ............. ... ...
11. 121- 106 - BOLT - 5/16"" x 1/2'" N.C. flange lock ... ... ... ... .. ... ... ......
12 C 31368* fCAP Sinstrument panel. ... L.
12 C 37167**'CAP - instrument panel. .. ... e e e e e e
C 37166** INSERT-cap .............. e e e e e
13 C 14730 SPACER -rear, frame . . . ... .. . e
14 192- 23  LOCKWASHER - 1727 . . e
15 113- 424 BOLT - 1/2" - 13 x 1" transaxle mounting . . . .............. ... ...
15 166- 86 BOLT -1/2”-13x1-1/4" 12 pt. flange (4016) . . .. . ... ... .. .....
16 138- 2073  PIN:roll 3167 x ¥-1/4" e
17 C 16373 PIN-latch ... ... e,
18 C 31597 SCREW - 1/4" -20x 1/2" black . .. ... ... 0.
18 C 33576 SCREW -1/4" xB/16' black . ... ... ... ... .. ... ... . .........
20 C 33548 COVER - 8CCeSS . . ..ttt it e e
21 C 33676 SCREW - 1/4" - 20 x BB’ . ... . . e
22 C 33550 SCREEN - tower side R.H. {shown) . ....... ... . .. ... ... .......
22 C 33549 SCREEN-towerside L.H.............. .. .. ... . ... .. .. ... .....
23 C 31369 PAN-belly. ... . . e
24 c 31603 RETAINER - belly pan . . . .. ... . e
25 C 33472 SEAL -engine air . . . ... . . e
26 C 30274*% LENS -display .. ... i
27 C 37140** PAD - footrest L.H. ..... e e
27 C  37141** PAD - footrest R.H. . ... ... .. ...,

+ Use before PIN:
3012 - 14145818
3014 - 14146794
3016 - 14147979

* Use before PIN:
** Use PIN and after:
3012-14167800
3014 - 14168800
3016 - 14168500

© 4016 - all after

PRINTED IN U.S.A.

" ** Use PIN to PIN:
3012 - 14145818 to 14167800
3014°- 14146794 to 14168800
3016 - 14147979 to 14169500

. [l wd .

APRIL 1992

nn




oy

24 . N T ’ S ' . . MODEL 3012, 3014, 3016 AND 4016, COMPACT TRACTORS o5
’ HOOD AND GRILL
() - ) REF. .PARTNO.  DESCRIPTION . : ) REQ'D

" 1 C 33547 HOOD ........... e e "1

C 31357 HINGE - hood (not shown) is welded to hood . . . .. .. ............. 1

2 C 16362 ROD-hoodhinge................ S P 1

3 132- 334 CPIN.-cotter 1/87 X 3/ .o 1

4 C 29314 BUTTON -push, hoodrelease............... ..o uururnn.. e 1
5 .C 30126 ROD-push, hoodrelease ... .......... ..o, 1 .
6. C 30004 SPRING -release . ...... ..o it e e e e 1 A

7 C 33467 LATCH-hood ......veoeeeeeeennnnn.. e 1

8 C 31611  BRACKET - OO SIOP .« v v v v v veeee s et e e, 2

9 121- 106  BOLT - 5/16" - 18 x 1/2” flange 10K . .« oo e 4

10 C 31365 GRILLE . ..ottt ettt e e e e e e 1

11 131- 934 NUT - 1/4" - 20 H1ange 10CK - . . . .\ oo oveee e e e e 9

12 C 31597 SCREW - 1/4"" - 20 X 127 BIACK + . . oo oo oo e 7

13 187- 1328  SCREW - #8 - 1B X 318" .o oo v et i e 1

14 C 31366 SHROUD - headlight . . . ... .vvveee e e e 1

15 C 33567 SHIELD heal. ... ... ..ot 1

- 16 C 33568 BRACKET - heat shield . . ... ... oottt 1

17 C 33569 EXTENDER -hood LH. .. oo e 1
17 C 33570 EXTENDER - hood RH. {ShOWN) . .. oo oo e 1
) fJ
Y e
\ it
‘.
S\J
., . PRINTED IN US.A. . o APRIL 1992
, _ o _




REF.

oA

5

. PRINTED I|:I U:S.A.

¢

APRIL 1992

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS 27
SEAT, FENDER AND TOOL TRAY j
Use Before PIN:
3012 - 14167800
3014 - 14168800
> 3016 - 14169500

PART NO. DESCRIPTION REQ'D
C 31020 - SUPPORT -seat, front .. . . . ..ot e e e e e e 1
C 26827 SUPPORT -S€at, IBar . .. .o vt i vttt e e e e o e 1
113- 427 BOLT - 1/2" x 3-1/4" . ..o o e . 2
113- 424 BOLT - 2" x 1" N.C. hex .. ... i e e e i e e 1
113- 118 BOLT - 5/16" X 5/8" « . o e e e 1
192- 20  LOCKWASHER - B/168" . . e e e 1
192- "23 - LOCKWASHER - 172" .. e e e 4
C 31004  TRAY -100l . ... e e e e e e 1
C. 16429 PiN-seat hinge ... ... ... . ... . it inneennn .. 1
C 30087 SEAT - 8h0WI . . .. e e e e e e e 1
C 29812 WASHER ... ... . e e 4
195- 2175 WASHER-5/16" x1-1/4” OD, zinc. . .. ... .. ... ... .. ... .. ... 4
13- 122 BOLT - B/16" x 1-1/2" . . e 4
C 31006 SPRING -seat switch . .. . . ... e e e 1
121- 106 BOLT -5/16" x /2" flange lock .. ... ... ... . . e 10
C’ 33474 HINGE ASSEMBLY -seat . . .. .. ... ittt e e 1
C 285286 CAP - spring. . .« e e e e .. 1
C 14728 - GRIP -shift lever . .. .. ... . 1
C 27594 LEVER-shift .. ... .. 1
185- 525  WASHER - 7716”7 x 1-1/4" O . . . o e . 1
C 17216. - SPRING - shiftlever . . ... .. ........ e e 1
C 30489 WASHER .. ... e 1
131- 12168 NUT - leok 3/8" N.C-hex. . ... .. ... it 1
C 29305 CAP -SPHN@. . . . oo e 2"
C - 29306 SPRING - S8BT . ... v it ittt e e e e e e e 2
113- 102  BOLT - B/16" - 18 X 3/ o e e e 3
131- 911, NUT-B/187 -18flangelock ....... ... ... . ... i 7
C 30942 REFLECTOR -red, rear fender . . .. ... oo i it et e e e e i e 2
C 32386 FENDER-R.H. ... . .. . i 1
L 32385 FENDER-LH.shown.. ... ... ... . _ .. ... . . .. .o .. ... 1
1B2- 547 SCREW - 1/47 - 20 %X 1/27 . o e e e 2
131- 934  NUT - /47 2



T : - C . ) ’ ! ) i il

-28- _ . o ’ - MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS

. | , SEAT, FENDER AND TOOL TRAY
s ) ' Use PIN and AFTER:
' 3012 - 14167800
3014 - 14168800

- 3016 - 14168500
’ - 4016 - ALL
REF. PART NO. ‘DESCRIFTION . REQ'D
1 C 37261 SUPPORT - seat, front (3012, 3014, 3016} ...... D : 1
1 C 37262 SUPPORT - seat, front (4016} ............. B 1
2 C 37266  SUPPORT -seat, rear {4016) .. ... ... ... ...................... 1
2 C 37265 SUPPORT - seat, rear {3012, 3014, 3016} . . . ...... ..« ... ........ 2
3 113- 427 BOLT - 1/2"" x 3-1/4"" (3012, 3014, 30168} . ..... ... .. ... ... ... ... 2
3 113- 441 BOLT - 12" x 2-1/47 {4018) . . ... .o 2
4 113- 424 BOLT - 1/2 x 1" NLC.hex . ... i e e e, 1
4 113- 118 BOLT - B/16" x B/8™ . . . e "1
5. 192- 20 LOCKWASHER - 6/16"" ... ........:1..._. P 1
5 192- 23 LOCKWASHER - 172" . . 4
| - 6 C 37017 . TRAY -tool .. .. .. T 1
' % -7 C 16429 PIN-seat hinge ......... ... ... . ... . ... ... ... ... iiuiain, 1
! ' B C” 37151 SEAT -operator's. . . ... ... T 1
. 9. C 37060 BRACKET - switch mounting .. ..., ... ... ... ... ............. 1
10 - -113- 2 BOLT - 1147 - 20 x B/8' .. . . .t 2
11 C 37409 COVER - shift lever {30‘12 3014, 3016) ........................ 1
11 C 37411 COVER - shift lever<{4016) . . . ............. .. P "1
- 12 C 37462 SPRING -seat switch . . ....... ... ... . ... .. . . 1
13 121- 106 BOLT - 5/18"" x 1/2" flange lock ... ... .. ... ... ... ........ 10
14 C 37162 HINGE ASSEMBLY -seat . ..... ... .0 . ... . .. .. 1
v 15 C 26526 , CAP -spring. . ... ... 1
" 16 C 10487 KNOB - shiftlever . ... 0. ... ... . e e 1
17 C- 37244 LEVER - shift {3012, 3014, 3016) ... ...... ... ... ... .5 . . ..., 1
17 C 37247 LEVER - shift {4016) .. ... .. ... ... 1.
18 195- b2b - WASHER - 7/16"" x 1-1/4"” O.D.. .. . .. e e R
19 C 10482 SPRING - shift lever .. ... ... . . e 1
20 132- 310  PIN - cotter 1/8" x 1" . ... .. ... L. 1
21 C 37460 COVER -plate . ... ... . . . . . . ... . . . .. e 1
22 C 29305 CAP - spring . . . ... . o e 2
23 C 29306 SPRING -seat ............... R e 2.
24 - 113- 102 BOLT - 5/16"" - 18 x 3/4" ............ e 3
25 131- 911 NUT - 5/16 -M8flange lock . .. o 11
26 - C 37428 PLATE - shift pattern {3012,°3014, 3016) (shown) ......... P 1
26 C 37430 PLATE - shift pattern (4016). . . ... ... ... . . .. 1
27 C 37154 FENDER - R.H. {3012, 3014, 3016) . ....... e e e 1
27 C 37153 FENDER - L.H-shown (3012, 3014, 3016) ..... e e 1
27 C 37156 FENDER SRHE018) L 1
.27 C 37158 FENDER - L.H. {(4016) ..................... e e 1
28 C 31597 - SCREW - /4" - 20x 1/2" ... ... ... .. ... ... .. B 3 6
29 131- 934 NUT - A e e B
|
_
| ' : . ‘
B ' , - ' PRINTED IN U.S.A ’ APRIL 1992
5 ¢



30

+

C

Cc

C 30127* TUBE - steering
C 37479+ + TUBE - steering
C  33945+++TUBE - steering
c
c
C

L
. MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS Kl
STEERING GEAR
REF. - PART NO. DESCRIPTION REQ'D
1 M13- 206  BOLT - 3/8" x 3/4" N.C. hexX ... ..o e 4
2 C 26325+ WHEEL - Steering . .o . . .. oottt e 1
2 C 37131+ +WHEEL - steering [shown) ..........._ ... ......... e e 1
3 C 29044  PIN-pivot . ... e [ 1
4 C 26326™ SHAFT -steefing .................... e e e e 1
4 C  38940** SHAFT - steering ... 0. .5 ottt ettt e e e e et e 1
5 C 29812 WASHER - 3/8" X 1.4 ... ... . 2
6 113- 241 BOLT - 3/B” - 16 x 3" . ... ... ... HP 1
7 C 14201 WASHER -shim . . .. . ... i 4
8 131- 1352  NUT - 3/8” - 16 hex lock (torque 40-45 ft. lbs.) . ... .. ... ... ... .. 1
9 ~C 27501 BUSHING............. .. et e e e e 1
10 138- 143  PIN -roll 1/47 x 2-1/4" e 1
11 195 541 WASHER - 5/8" ... ............ e e e e e e e UAR -
11 195- 2206 WASHER - 5/8" x 1-1/4" x .08 thick.». .......... .. .. ....... - UAR
12 C 33309 GEAR-steering . . .. .. ... it -1
13 C 33308 BUSHING -sleeve . . . . ... ... ... .. . . . 2
14 192- 21 LOCK WASHER - 3/8" . .. ... .. e, , 4
1
1
q
1
1
1
1
1
1

*** Use PIN to PIN
3012 - 14145818 to 14167800
3014 - 14146794 to 14168800
3016 - 14147979 to 14169500

-PRINTED IN U.S.A;

s

95- 2069 WASHER - 5/8" zinc plated
15096 BUSHING - flanged nylon

37197+ + INSERT - steering wheel
39504+ BOOT - steering column
39507+ INSERT - boot -

30019  SUPPORT - steering gear (includes item 9}

* Use before PIN:
** Use Pln and After:
3012 - 14145818
3014 - 14146794
3016 - 14146794
4016 - all after

+ Use before PIN:
+ + Use PIN and after:
3012 - 14167800
3014 - 14168800
3016 - 14169500

. 4016 - all after

APRIL 1892



Check thread rotation for

carrect balljoints.

REF.

—h
—r

N sk md ks ot o md h )
QLN hABN

DO~ b Wwwh =

M) e b e wd sk ek mad g b b
DQUVUOSoOMbhWN =20

—
COD~NON WK =

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS

PART NO.
C 18812
C . 27597
C 31338
C 31337
C 28232
.C 22278
C 11906
219- 404
C 13106

" 132- 311
C 25856
C 28226
187- 1910
C 25857
192- 23
129- 165
129- ' 365
C 13605
c 12102
C - 22568
219- 17
C 18813
C 27597
C 31341

" C 31340
C 27902
C. 22278
C 13716
219: 404
‘C 13106
132- 311
C 25855
C 28226
187- 1910
C 25857
.192- 23
129- 165
129- 365
C - 13605
C 12102
C 22568
219- 17

FRONT AXLE
(3012, 3014, 3016)

DESCRIPTION

AXLE -front........... e feee e
WASHER -spacer . .......... ... ... i
SPINDLE-RH. ................. e e e
SPINDLE -L.H. ... ... ... .. ... ... ..... e e
RING - retaining, spindle . . . . .. ....... ... . . ...,
PIN - retaining, axle pivet . ................ . R
WASHER -thrust . . .. ... i e e e e e
FITTING - lubrication . ... .. ....... .. ... . ...
- COVER - lubrication fitting . .. ... ....................
PIN - cotter 5/32" x 1-1/4"" . ... . ..... ... ... . ...,
TIERCOD.................. e e e
WASHER.- wheel spacer ........... ... .. iimennen.. :
"BOLT -3/8"-16x3/4"N.C.hexhead ............_ ...
LINK -drag ....... .. .. it i it aeee e
LOCK WASHER - 1/2'" zinc . .......... ... ... c.viv. ..

NUT - 1/2'" N.F. B.H. thread, lock
NUT - 1/2” N.F. L.H. thread, lock. =

BALL JOINT - 1/2” L.H. thread. ... ..... e
‘BALL JOINT - 1/2’" R.H. thread ........ e
"PIN - axle pivot ... L S

FITTING - lubrication

FRONT AXLE
[14016)

AXLE -front, . ... .. . .
WASHER - spacer .. ..... .. ... ... .. e
SPINDLE - R.H. .. ...
SPINDLE - L.H........ e e e e e e e e e e e .

RING - retaining, spindle

PRINTED IN-U.S.A. : S

. PIN - retaining, axle pivot ... . .. .......... .
WASHER -thrust . - . .. ... ... ..
FITTING - lubrication . ............ e
COVER - lubrication fitting . 7. .. .. ... ... .. ...........
PIN - cotter 5/32°" x 1-1/4"" . .., . . e
TIE ROD . . . o e e e e e
WASHER - wheel spacer . ........ e e L
BOLT - 3/8" - 16 x3/4" NC. hexhead .. ..............
CLINK -drag ..., A, .
LOCKWASHER - 1/2"  zinc . . . .. . ... ... . . . .
NUT - 1/2°° N.F. R.H. thread, lock ..-........ e
NUT - 1/2"° N.F. L.H. thread, lock....... .
BALL JOINT - 1/2"" LH.thread. . .. ....... .. .. ........
BALL JOINT - 1/2"" R H."thread .. ................ e
PIN - axle pivot . ............... [
FITTING - lubrication . ................... e

APRIL 1992

s
NaSRRONOR=S 2D oS RWWE N =
. , - :

=
RS, NN R =S S S RNORR SN S
)



34

. REF.

DWARNO R

NN R WRNN 2

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS

PART NO.
C 33942
C 26381
138- 2073
C 31660
C 31662
C 31604
C 31661
C 21942
C 31605
C 33427
C 23910
113- 2262
129- 143
C 23899
C. 24761
C 40646
195- 533

- 132- 310
C 28978
141- 4
132- 321
C 31992
C 31993
C 31975
C 30913
C 30922
C 30917
C 10214
C 27763
C 30912
219- 403
C 12110

.C 28965
c 26021
C 28236
C 13108

o

BRAKE ASSEMBLY
DESCRIPTION '

PEDAL - brake actuating

PIN - cotter 1/8" x 1"/

PIN - cotter ... ... JR
ROD - brake (3012, 3014, 3016) .. ....... e e
ROD - hrake {4016) . ........ e e e e e e

PAD - brake pedal

FRONT AND REAR WlI-IEELS_

WHEEL - rear, 5 bolt for 23 x 8.50 - 12 tire (30112, 3014, 3016) -
WHEEL - rear, 5 bolt for 23 x 10.50 - 12 tire (3012, 3014, 3016}
WHEEL -rear, 6 bolt (4016) .. .. ... ... ... .. ... ... . )
BOLT - rear whéel {3012, 3014, 3018) .................
BOLT - rear wheel {4016} . . . .. .. e
WHEEL - front {includes bearings) .. .............. .. ... .
FITTING - lubrication .-......... F
BEARING -wheel ... ... .. .. .. . ..
CAP - hub, front wheel {optional) . . ... P
CAP - plastic, front. .. ... .. ............ e
STEM -wvalve . ... ... ... . m . e ‘
COVER - lubrication fitting .. ....... ... ... .. .. .. .. ....

/

ARM -brakepedal .......... ... . ... .. .. .. ... ... ...
PIN - roll 3/16" x 1-1/4"" .. ... .. ... ... ..... T
SPRING -return . .. ... ... . . R
GUIDE - neutral return ... ...... e e e
ACCUATOR - parking brake ... .. e e .
LEVER -brake lock . . ... ............. e

CAP - aCCUEtON . © . . o e it e e e e e O
BAND - brake . . . . .. ... ... e,
PIN - clevis. . ... .. e e e e
BOLT -3/8" - 18 X 1-1/2"  h@X ... .. oot
NUT-3/8"-16. . ... i e
ARM -brake..................... P
ARM - brake (includes adjustment nut) ................. B
GUIDE - brake actustor. . . ... ..ottt it e e e e
WASHER - .631"" I1.D. ....... e e e e e e e

CLEVIS ... i . e

...........................................

........

a5

REQ'D

e O LI o 2 B T R R R ]

MLMMMMM:SMMM

. APRIL 1992



MODEL 3012, 3014, 3916“AND 4016, COMPACT TRACTORS

37
TRANSMISSION AND FINAL DRIVE
I REF. PART NO. DESCRIPTION _ REQ'D ~
C 24843 CASE ASSEMBLY - transmission {includes bearings & seals only} ...... 1
L NSS CASE - transmission {order C24843) ............... e e 1
2 C 12713 BEARING - flange ... .. e e e e e e e e 2
3 C 24804 BEARING - flange ... ... .. . i i e e e e 2
- 4 C 24803 SEAL -shaft . ... ... ........ .. ......... e 3
5 cC 13241 BEARING -sleeve .. .................... e ey i
6 C 13385 BEARING - sleeve . .. ... ... 1
7 C 13268 SEAL -shift rod . .. ... 1
B Cc 28281 BEARING -raller .. .. ... .. .. .. . e e e e e 1
9 C 30029+ DIFFERENTIAL ASSEMBLY f{also includeg C30030, C30031, C12552). .. 1
) Cc 369024+ + DIFFERENTIAL ASSEMBLY (includes C36 , C30031, 12552) .......
10 221- 3 PLUG - filler and drain 3/8"" (square head) . . . .. ... ................. 3
10 221- 1842 PLUG - pipe 3/8" socket .. ... ... .. . ... ... 1
12 C 22638 SHAFT -axle, short RH.(4018) ... ... ... .. ... .. . . . . .. ... ... 1
12 C 16699  SHAFT - axie, short R.H. (3012, 3014, 3016} .................... 1
13 126- 128  KEY - Woodruff, brake idler #18, /4" x 1-1/8" . ... .. ... ... ...... 2 4
14 C 22637 SHAFT - axle, long L.H. (4016) ... _ - ... ... . ... ... ... . ..... 1
14 C 16700 . SHAFT - axle, long L.H. (3012, 3014, 3016} ......... .. .......... oo
15 C 26342 RING - retainer, axle . . . .. ... .......... S 2
16 C 13196  GASKET - transmission COVEr . .. .. .. . . i e, 1
17 C 36935 COVER - transmission. . . ... .. ... e e e e 1
18 C 28241 BREATHER - transmission . . . . . . . .. 2 it e e e e e e e e e 1
19 192- 23  LOCKWASHER - 172" . . i r e i et e et s bt e e 4
20 121~ 21 BOLT - 1/4" x 1/2" N.C_.hexlock ... ... . ... 6
21 cC 12725 FORK - SRt .. o oot ot o e e W -1
22 C . 32486* ROD -gearshift.. ... . ... ... .. . . . . ... . 1
22 C  37222** ROD -gearshift . ... ... ... ... .. . 1
23 C 14168 RING-retaining .. ...... ... . ... ... L .2
24 C 14644+ GEAR -clusterinput................. e 1
24 C 369071+ +GEAR -cluster input . . . .. .. ... . e 1
- 25 C 30030+ GEAR - high 41 tooth . . ... . e e . 1
25 C. 36903++GEAR - highrange ........ T e e e e e 1
26 C 12552 GEAR-low 85 t0ooth . . ... .. ... . e 1
27 “NSS DIFFERENTIAL CASE . . .. .. . e e e e e 1
28 C 333056 BRAKE DRUM . . e e 1
29 NSS ' GEAR - differntial pinion .. .. .. ... ... . e e 2
30 NSS GEAR - differential . . .. ... .. ... ... .o 2
31 NSS WASHER.- pinion thrust . . .. .. e e e e 2
32 NSS PIN - differential . . . . . B .. e 1
"33 NSS PIN - differential pinlock -. . ... ... .. .. .. i PR 1
34 C 30031  KIT -screw (setof four) . .. .......... ... ... 1
® 36 C 12718  WASHER - differential . . .. .. ... . . . e 2
37 C 14223  WASHER - spacer . ... ... .. e e e UAR
38 - C- 25254 GEAR - brake idler .. ...... e e 1
.39 - C 14222 *© RING - retainer, brakeidler . . ... ............... e e oo
40 113- 424 BOLT-1/2" -13x 1" hex ....... e UAR
-~ 40 166-- 8b BOLT — 1/2” - 13 x 1" 12pt.flange ... ... ... .. ... ... ... ... ... UAR
41 132- 310 _ PIN -cotter 1/8" x 17 . e 1
42 195- G541 WASHER --.656" 1D x 1.312 0D . .. ... e e e e e T 1
43 138- 2073  PIN - spiral 3/16" X 1-1/4" . e e . 1
*Use before PIN: + Use before PIN: *
**Use PIN and After: + + Use PIN and After:
3012 - 14167800 3012 -
3014 - 14168800 - 3014 - (not available at
) : 3016 - 14168500 3016 - time of issue)
. - : _ - 4016 - A1 - 4016 - '
PRINTED IN U.S.A. ) ‘ ) APRIL 1992




MODEL, 3012, 301 4.7 3016 AND 4016 COMPACT TRACTORS

39
HYDRAULIC SYSTEM i ‘
7 * ) u ¥
- ) REF. PART NO. DESCRIPTION REQ'D
1 C - 33473 VALVE - controf {repairs page 41}, .. ..o v B
2 218- 8065 FITTING - 3/47 x 7/8" O HNG. . oot e e e i 1,
3 218- 5007 O RING . .. e i
4 218- 5107 FITTING - 90%elbow . . .. ... et e e e e 2
5 218- 5007 TOMRING. . ... . M e e 1
6 218- 5062 FITTING - 5/8" x 7/8” O rng. .. . .. ... e i -3
7 218- 5007 - O RING...... e e et e e e 1
8 218- 5232 FITTING - 90° elbow .. .... B e e e e e e e e e e e 1T
g C 27764 SCREW -5/16""-18x 1-1/4"roundhead ....................... 2
10 131- 381 NUT - lock B/16" . ... . e 2
11 C 37220** TUBE - valve to upper motor port (3012, 3014, 3016} . ... .......... 1
11 €  37309** TUBE - valve to upper motor port (4018} shown . .. ... ............. 1
11 C 28655* TUBE - valve to upper motor port (3012, 3014, 3016) .............. 1
11 C 28657* TUBE - valve to upper motor port (4016} . .. .. ... .............. 1
12 C 29656* TUBE - valve to lower motor port {3012, 3014, 3016) . ........... .. 1
12 C 28658* TUBE - valve to lower motor port (4016) .. .. ... e e e e 1
12 C  37310*" TUBE - valve to lower motor port {4016) shown.. .. ... ......... . 1
- 12 C 37221*"* TUBE - valve to lower rotor port {3012, 3014, 3016) .............. 1
13 C 31435 TUBE - valve “out’ to heatexchanger . ... ... ... .. .. ... ........ 1
14 C 30939 MOTOR - hydraulic {repairs page 43) (3012, 3014, 3016) ........... 1
14 C 33234 MOTOR - hydraulic (repairs page 43) {4016) . .. ... ... ... ... ....... 1
15 C 28949  SEAL - motor 10 tranSmiSSion - . .. .. v v v et e e e 1
16 166- 86 SCREW-1/2"-18x1-1/4" 12pt.flange............ .. ... ... 4
17 C 31958 PUMP - hydraulic 1/2"' shaft (repairs page 456} ........ B 1
- 18 C° 33423 HOSE-pumpinlet ....................: e e e 1
19 C 33180 RESERVOIR-o0il .. .. % . .. ., et 1
20 C 37093  CAP - reservoir. . .. . oo e , 1
21 C 31295 EXCHANGER - heat ...... e e e e 1
22 C 33656 HOSE-formed 80° 6-1/4" x 5" . ... ... .. .. . . 1
23 214- 254 CLAMP: hase 1-1/4"" . ... .. T e T e e e 8
24 214- 14 CLAMP - hose 1-3/8" .. . . e, 2
25 C 31986 HOSE-pumptovalve .......... .. . . . .. ... 2
26 . 218- 5117 FITTING - 90%elbow . ... ... .. ... . .. i, 1
27 C. 31973 U7 NUT - /47 - 20 L e e e e 4
28 C 31974 "“U” Clip-retainer . .......... T 4
29 . C 37425 FITTING - 90° 3/8" " tube x 1/2"” - 20 ... ... . ... ... . ... ... .. 1
30 218- 754  CAP-3/8" tube. .. .. ... . 1
3 C 33577 -BRACKET -ail filter .. ... _ . . e 1
32 C 33446 HEAD -oilfilter .................. e e Ce 1
33 121- 21 BOLT - 1/4" - 20 X 112" .ot e 1
34 217- 333 FITTING - 90°3/8" " NPTF x 3/4" hose . ..... ... ... .. ... .. ...... -2
35 C 33445 FILTER -0l .. ... e e, 1
36 C 33644 TUBE-filtertotank - .. .. ... .. . ... e 1 ©
37 C 33566 HOSE-formed 909 3-1/2" x 3-1/2"" . ... ... ... .. . . o 1
— 38 - C "14619 HOSE-3/4" x4” ... .. ... ... ... .. ... ... e e 2
39 192- 23 . LOCKWASHER - 1/2" . . . e ; 4 .
40 218- 5107 FITTING - 90°male 7/8" - 14 . ... ... . .. . i, 1
41 218- 5137  FITTING - 45° male 7/8"" - 14 x 5/8" tube_ . . . .. .. ... ... ... ...... 1
* Use before PIN:
- _ ‘ **Use PN and After: -
' 3012 - 14167922
3014 - 14168927
. . - 3016 - 14169637
N . . 4016 - 14170969
PRINTED IN U.S.A. APRIL 1992




® . ! : ) N ) . 1
. ' - . - - -
- N “ - i

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS 41
! "HYDRAULIC CONTROL VALVE
§ - : .
: REF. PART NO. DESCRIPTION REQ'D

1 C 33473 VALVE-control, twospool ..... ... .. ... ... ... ... .. ... 1

2 C 29956 CAP -end . .. . 2

3 C 28217 O RING-endcap..... e e .. 1

.4 C 28856 SEAL -spool . . ... 4

" . 5 C 29951 SPRING-centering . ......... ... ... . .. .. .. it .. 2

- ' 6 211- 208 BALL -steel 516" {7.94mm) . . ... .. ... .. .. 1

S 7 C 21507  SPRING -refief ........... S .2

@) @ - 8 - C 17433 SCREW - relief adjust ............ e 1:

" TRAVEL SECTION DETENT GROUP @:é ) @@ p v 9 C 17435 - “GASKET - Te“e{ adjust CAP ... e D 1

@/ ; 10 129- 531 CAP - adjust SCrew . ., .........0....... e, 2

% 11 C 26668 DETENT -8po0l. . . ... i e e i . 1

. . B : 12 C 28707 SPACER -detent. ........ . ... .. .. ... ... ... .. .. .. 1

o ' s Q% 13 C 28706 SPRING - detent return . . .. ... ... .. e 1

) ’ ) @D/ : 14 C _ 28705 WASHER -return . .............. ..., .. ...... e 2

o @ @ - ) ] AR ‘ . 15 NSS SPRING - relief {order C21511 relief kit, .use springonly) . ... ....... 1

. \ & e . ) _ (%) 16 én- 5 BgLLE]-:‘stee!3/]6”(4.76mm)....—....._.:........-;......;.. 2

. S« I - 17 . 17438 - COVER -detent . . .. ... .. 1
% /@ . " TRAVEL SECTION RELIEF GROUP 18 C 28708 SCREW - detent . ..... ... ... .. reaaaaaaaanan... 4’ .

f 19 C 17444 SPRING -detent . ... ..o e 4

| . D b2 . @ 20 169- 114 SCREW - cover . ... ... . -4

8 , 9@ 21 221- 841 . PLUG - pipe ....... B i 1

@% \. QQ%% . 22 Cc 215806 . RETAINER-ballseat........... ... ... ... . ... ... ... ...%.. 1

- RO, < @ 23 C 26665  SCREW - adjust, relief ......: .. RS 1

: ' 24 C 26664 ' GASKET - adjust Cap. ... ittt e e et 1

(18) ' - % ~ 25 C- 26666 CAP-adjustscrew ... ..................... e 1

- @ 26 ,.C 26663 SEAT -relief ball . .. ... .. . . .. e 1

e . 27 128- 166 NUT - lock ... e e 1

: 28 C 29950 . ° WASHER - spring retaining . .......... .. ... ..., 2

LIFT SECTION DETENT GROUP -29 C 29958 DETENT - spool . . . . 1

30 211- 7 BALL - steel 1/4” (B.35 MMl . ... v v ee e b2

N C 17443 SCREW - detent . .......,.. e e e e e e e e e 2

. ~ ' TC L 30002 - KIT-s€al ..ot e 1

LIF SECTION RELIEF GROUF

HOLDING SECTION GROUP

.IGé\'

" 3 _ ‘
* PRINTED iN UW.S.A. . . APRIL 199.2




42

R f 1
MODEL 3012, 3014, 301$ AND 4016 COMPACT TRACTORS 43
HYDRAULIC DRIVE MOTOR
i . “ _REF. PART NO. = DESCRIPTION- ' . ' . REQ'D
C 30839 MOTOR-hydraulic. .. ... 0. .. e i e — 1
1 28- 668 BOLT - 3/8"" -24x4-1/4" ....... e e ... 7
- 2 C 31309 COVER -end...... e e SR . Lk 1
3 C 31310 . COMMUTATORAND RING SET ... ...ttt et e e 1
4 C 31311 MANIFOLD .. ........... ... ... .. ....... e e e e 1
5 cC 31312 ROTOR ASSEMBLY . .. ... it e e 1
_ 6 C 31314 PLATE - wear ...... LT e
7 C 31318 LINK -'drive. .. ...................... e 1
8 C 31317  -BEARING - thrust ....... e O 1
2] C 31318 SHAFT - coupling ..... e e 7
10 c 31318 WASHER -thrust ......._......... T e e 2
iR C 31320 BEARING -thrust ~ . ... . ... . . 1
12 cC 31321 HOUSING -drive end ............ ... .00 Lo
13 - € 31322 BEARING -outer . .................. e e e 1
C -31323 KiT-seal..:........ S S ERT 1
14 NSS SEAL -commutatorring .................. P S 1
15 NSS SEAL -ring ........ ... ... ...... e e L 5
16 . NSS. SEAL -MiNG .. ..ot e 1
17 NSS WASHER - backup . .. ... e, 1
18 NSS . SEAL -dirt (notused) ........... e e e e 1
o - DRAWBAR AND TOW HITCH
1 C 13360 DRAWBAR.... .................... e 1
2 192- 23 LOCKWASHER - 1/2" e 2
3 "113- 424 BOLT-1/2"x 1" N.G.hex ... .. . .. ... 2
£
|

- PRINTED IN U.S.A, _ : APRIL 1992



MODEL 3012, 3014, 3016 AND-4016 COMPACT TRACTORS ‘ 45
HYDRAULIC PUMP (PARKER-HANNIFIN}
4 .~} RER PART NO. DESCRIPTION ' REQ'D

. 1 C 31958 PUMP - hydraulic 1/27 shaft. .. ... ... . . . e 1
2 F 53109 PIN - dOWel . . . L e e e e e 2

- 3 C 319887, COVER - MBar .. e i e e e -1

4 C 156731 GEAR ASSEMBLY -driven. .. ........ ... ... . ... .. ... .. .... 1

, 5 C 16732 O RING -cover ... e . v 2
6 C 15733 BODY. - PUMID . . o e 1

7 C 15734 COVER - front . . . . .. e e e 1

-8 C 157356 SEAL -shaft . .. ... e e 1

9 - NSS ’ GEAR ASSEMLBY - drive {1/2"" shaft) (use C3195%8) . .. ... ........ 1

10 C 15737 PLATE - wWear . . i e 1
11 c 15738 SHIELD - heat . . . . e e e e e 1

12 € 15738 GASKET ...ttt 1

13 C 15740 SEALL . e e T

14 13- 111 . BOLT oot P e 4

15 C 31988 KEY - 1/8" square x 3/4" long {1.587 mm x 19.05mm). . ... ...... 4

16 C - 19115 WASHER . . . e 4

PUMP MOUNTING COMPONENTS

1 C 32437 - MOUNT -rubber. . . . .. ... e 1

2 131- 911  NUT - 5/16" - 18 flange lock . . . .. e e e e . 1

3 83- 55 SCREW - set 5/16° - 18 x /16" socket ............. PRI 2

4 C 33441  ADAPTER - drive . . .. ' . e e e e 1

5 C 33506  PLATE - pump tOFQUE EIIM . . . . o e o e e e e e e e e P

‘ 86 13- 208 BOLT - 3/8" - 16 x 1-1/4" hexX . . . . e i e 2
7 131- 13562 NUT - 3/B” - 16 flange lock . . . . .. .. . e e i 2

8 113- 103 BOLT - B/18"" - 1B X 17 hex ... . ..t i 2

9 192- 20  LOCKWASHER - 5/168" " . . . .. . e 2

10 C 335056 PILOT - pump adapter . ... ... ... ... T 1

PRINTED IN U.S.A. APRIL 1992



MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS 47
SPEED CONTROL
(O T REF. PART NO. DESCRIPTION . QTY.
1 € 28237 KNOB-speed control X . . ... ... 1
2 C 29636 BUSHING-lever............... P e e e e e e e e e 1
3 C 37250 LEVER-speedcontrol .... ... ... ... ... ... iurinnnnnnn. .. 1
4 C  104B2 SPRING -compression . ..... .. ... . ... ... ... e 1
5 C 21518 WASHER-nylon ........................ e P 1
6 C 31670 ROD-control . ... ... ... e 1
7. 129- 122 NUT-5/16" NF. hexzincplated . .. ............ .. ....... PO 1
8 C ' 19025 JOINT -bali ...... S S e 1
10 132- 320 PIN - cotter 3732 X 3/4 . . 1
11 138- 2072  PIN -roll 187 x 1-3/4 'L .. . 1
12 C 30827 SPRING-locator ... ........ i, e 2
13 113- 14 BOLT - 14" 20 x 2" . . . e e 2
14 - 192- 19 CLOCKWASHER - /4" .. e 2
15 C  37255** CARRIER - Jocator (shown) .. . .. . .. .. ... . . e, 1
15 C  31678* CARRIER - locator .. ..... ... ... . s, 1
16 - 192- 20 LOCKWASHER - B/16' . ... . .. . e 1
17 €C 32362 LOCATOR-half .._ .. ... ........... R T e 2 .
18 C 31674 ACCUATOR -switch ... ........... e e e 1
18 T C 37254** SUPPORT - locator (Shown) . . .. .. o 1
N 19 . C 296563 SPACER-tube........... T e e e e 2
’ 20 195- B13 WASHER . ... ... ... ... .., e e e 1
21 187- 1328  SCREW -#8 - 18 x 318" . .. 1
22 C 37198** CAM -switch......... e e e e e e 1

* Use before PIN:
** Use PIN and After:
3012 - 14167800
3014 - 14168800
3016 - 14168500
4016 - all after

PRINTED IN U.S.A. o * APRIL 1992




REF.

QO~NNMp LI =

PRINTED IN U.S.A.

s

APRIL 1992

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS = % 49
“. HYDRAULIC LIFT
PART NO.  DESCRIPTION ]
C 32259 SHAFTASSEMBLY -1ift .. ... ..... ... .. i, 1
219- 17 FITTING -lubrication . ..... ... ... . i, T
- € 29693, PIN -—cylindertolever, clevis .. ...... . ... ... it 1
132- 310  PIN-cotter 1/8" X 17 . .. e e e b
C 17734 HOSE -l0Ng . .. .ottt i e it et e e e e e e a e 1
C 17249 BRACKET -mounting, top . ... . it i i et e e et i e e T2
C 17250 - BRACKET - mounting, bottom. .~ . .. ... ... . ... ... 2
-192- 20 LOCKWASHER - B/16" . . .. . . . e e 1
C 33136 BRACKET -cylinder .. .. .. .. ... .. i 1
C 33856 LEVER-liftcontrol. . ... .. .. ... .. . e e 1
C 28237 KNOB-controllever................ e e e e e 1
C 29636 BUSHING -liftlever ......... e e e 1
132- 320 PIN -cotter 37327 x 3/4" .. .. s 1
195- 533 WASHER - 1/2"" .. ... e e e s 1
C 21518 WASHER - NYION & .ttt e e e 1
‘C 31681 SPRAING-controllever ......... ... ... .. .. ...... e e e 1
195- -521 WASHER - 5/16""..:..... T e e e e e 1
c 31670 ROD-control.............. e e e 1
T29- 122 NUT - 81167 NF. hexX .. s e et et et et 1
C 19025  BALL JOINT . .. e e e e e 1
113- 209 BOLT - 3/8" x 1-1/27 N.C. hex . ... e i e e v e e 8
131- 938 NUT-lock 3/8" N.C.hex. ... ... ... . . . . i iiiiiinnan 8 .
113- 208 BOLT - 3/8" - 16 x 1-1/47 . e e e e 4
C 26188 PIN -cylinderbase ... .................. 1
218- 1093 FITTING - hydraulic 45% elbow . . .. ... ot it e e e aa 1
218- B0HE  FITTING - valve {includes 218-5004 “0O" ring) . ................... 2
T € 31682 HOSE -short . o e e e e 1
C 27690 CYLINDER - lift. . . . . . el i e e 1.
C 30054 KIT-seal ....... D U, AP 1
c 13106 COVER - lubrication fitting ... ........ .. ..... ... ... ........ 1




50

TO CARBURETOR
SOLENCID °

REF.

o~ =

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS

#

ELECTRICAL SYSTEM

Use before PIN
_ - .3012 - 14167800
o ’ ‘ . 3014 - 14168800
g 3016 - 14169500

PART NO. DESCRIFTION )
C 33436 HARNESS -wire. ............. e e
C 25338 CONNECTOR -seatharness, male . . .. ................
C 24460 CONNECTOR - ignition switch . . ................... .
c 34181 WIRE - lights . .......... ... ... ... .. . . . . ... ...
C 31947 KIT-fuseholder ................ N e e
C 30260 FUSE-30amp ........... .. ... ..
C 31986 KIT - diode, 6amp, 15 volt . .. ......................
C 30262 BULB - indicator light {not included with hatness).........
C 30263 - SOCKET-bulb .................. ... ...... e
C 31948 CONNECTOR-PTOmale .............. ... ... .......
<+ € 30279 + CONNECTOR-switch............. ... ... . ... ...
C 25486 CONNECTOR - SNSOT . .. .. ooco i e
Cc 31950 CONNECTOR - 3terminal . ......................%..
C 31951 CONNECTOR - PTO switch, 2 terminal . .. _............
. C -34291 SPARK PLUG - includes gasket . . ......,...............
C 33022 CABLE - battery positivetosolenoid . ... ... .............
C 31943 CABLE - battery negative toground . ...................
C 33088 CABLE - solenoid tostarter. . . ........................
C 31945 HARNESS - seat switch (includes ref. 10and 19} . .........
C 24813 CONNECTOR - seat harness, female . ............ ......
C 145837  CONNECTOR - headlights . . .. ... ... e L
C 33024 SOLENOID - start, 12 voit .. ... e e
C 31617 SENSOR - voltage {includes connector) . .. ...............
C 32178 HEADLIGHT - 12 volt {see page 55 for repairs) . ... ... ... ..
. © 29322 SWITCH - headlight . ... .......... ... ... ..........
C 34284 STARTER - 12 volt {see page 17 forrepairs). ... ..........
C 31937 SWITCH - PTO . ... e e
.~ C 31213 BATTERY - 12 voit, 32 amps, 230CCA .. ..... .........
- C 30267 SWITCH - ignition (includes key and hardware} . ... ... .....
C 32407 KEY -ignition ... ................ e e
C 31823 HOURMETER .. ... ........ ... .. ... i, L
C 30275 SWITCH -inter -lock ................. e
C 33197 CLUTCH - PTO (see page 21 forrepairs) . . .. .......:.....
C 34303 STATOR -charging ............ e e
C 34304 RECTIFIER - voitage, /12 volts . ... .......... ... ...,
C 34289 ARMATURE - magneto (3012, 3014) .......... . .... U
C 34294 ARMATURE - magneto (3016) ............ ... .........

PRINTED IN U.S.A.

t

........

........

51

MMN = A S WO = 3 g O e e e el et b R e el () = DLW S D e e b b
-

November 1992



L] I[
52 " Lo - o
) MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS 53
. & ELECTRICAL SYSTEM
/(D* - \ Use PIN and After:
~ i { ); \ 3012 - 14187800 - -
, G? @ o ) - : - 3014 - 14168800 . .
@ - . 3016 - 14169500 - ‘
ey ) 4016 - Ali
- @ i” * R , S’u: K
58 &3 oy REF. PART NO. DESCRIPTION s REQ’D
. . ‘o P s | C 36916  HARNESS -wire.........................oaa oo, 1
> 2 . ' . 1 C 25338 CONNECTOR - seat harness, malé . . .............. T 1
TO CARBURETOR - : ’ 2 C 244860 CONNECTOR -ignition switch . ... .............0vvrunnnnn.... 1
SOLENOID . 3 C 34181 WIRE-fights....................... IR e 1
4 C 31947 KIT-fuse hoider . . .............. L 1
5 C 30260 FUSE-308MP ... vvimii e et e eeenennnns. 1
6 C 31986 KIT - dicde, 6 amp, 15 volt .. ... e e e e e e e e e 1
7 C 30262 ' BULB - indicator light (not mcludad with harness} ................. 3
8 C 30263 ° SOCKET -bulb . ........ i 3
. ] C. 31948 CONNECTOR -PTO mMale . ...........uuiiimeeenmnnnnn.. 1
. 10 C 30279 CONNECTOR -switch . . . ... ... . ... ... . . . . ... L 3
‘ . 1 C 25486 CONNECTOR -sensor .......... e e 1
12 C 31950 CONNECTOR -3terminal . ................ccciteunn.. I 1
13 C 31961 CONNECTOR - PTO switch, 2 terminal .. ................. PR 1
« 14 C 34291 SPARK PLUG - includes gasket .. .. . .............. ... vur.u... 2
15 C 33022 CABLE - battery positivetosolenoid . .. ..........:........ ... ... 1
16 C 31943 CABLE - battery negative to graund . .. .. .. ........ F 1
17 C 37272 CABLE - sclenoid to starter. . .. ... e e e 1
18 C 37270, HARNESS - seat switch and taillights .. ..... R L. 1
19 s C 24813 CONNECTOR - seat hamess, female . . ... . ............... ... ... 1
20 C 14537 . CONNECTOR-headlights .. ............ .. .. ... .. e ... 1
21 C 33024 SOLENOID - start, 12 volt . ... .......... ... ... ...... . 1
- 22 c 31617 SENSOR - voltage {includes connector) . . .. ................... ... 1
23 Cc 32178 HEADLIGHT - 12 volt (see page 55 forrepairs) . ... ... ... ... .. .. .. 2
24 C 28322 . SWITCH -headlight ... ....... ... ... . . . . .. 1
25 C 34284 STARTER - 12 valt {see page 17 for repairsi. O P . 1
26 C 31937 . SWITCH -PTO . ... .. i e e e e s cia 1 8
27 C 41010 BATTERY - 12volt, .. ..o e e e 1
28 C 30267 SWITCH - ignition (mcludes key and hardware) . ... ... ... ....... . 1
C 32407 KEY -ignition .. ... ... . . .. . e e 2
29 C 33756 HOURMETER ................. S e 1
30 C 30275 SWITCH -inter - lock . . .. ... ... i i i 2
31 C 33197 CLUTCH - PTO (see page 21 forrepairs}. ... .. ................... - 1
32 C 34303 STATOR -charging . .. ... ... ... . i, 1
33 C 34304 RECTIFIER - voltage, 12 volts . . .. .. ........... ... ... ....... 1
34 C 34289 ARMATURE - magneto (3012, 3014) ............. .......... e 2
34 C 34294 ARMATURE - magneto (3016, 4016) ......... e 2
35 C 33744 SWITCH “seat (gray) . ... ... ..o ueme... e 1
36 C 37165 LIGHTS - tail ....... e e e e e e 2
R
] 8-3111-34 § ’ Ndvember 1992




4 .- . i -
5 . MODEL 3012, 3014, 3016 ‘AND 4016 COMPACT TRACTORS ) 55
. ELECTRICAL SYSTEM HARDWARE ’
¢ i ’ { N . _
b REF. PART NO. DESCRIPTION ‘ . ~ REQ'D
i 129- 101 NUT - 1/4" =20 .. . e S e 2
2 C 34290 SCREW -sems...... S S S 6
3, C 37200  SCREW - B MM . . oottt e et e e e e e et e e e 1
4 ,C.32455  CLP-Witee..%..vuvunnnnnuunnnnn.. e, 2
5 " "120- 27 NUT-#10 .. ... . e e - 4
6 -  193- 99 . LOCKWASHER-#10 ................cvueuon. e 2
7 192-° 16 LOCKWASHER - #8 .. .............0.veuuuenon.. Ao 2
8 C 33696 SCREW-#4-40x1-1/8" ... . ... ... .ceoeni.on.. [ 2
9 €C 33697 NUT-#4-40 ...........0........... e [ 2
10 7192- *13  LOCKWASHER - #4 .. ....., e L . 2
11 C 22947 _ TE-nylon ... vt .. SR T UAR °
12 C 34310 ° SCREW -rectifiermounting ... .. ....c.. ..o i L, 2
13 121- 21 BOLT - 1/4” - 20 x 1/2" flange lock ..., . ..... e 1
14 192- 19 LOCKWASHER - 1/4" . .. e 2
15 i11- 101 BOLT - 174" - 20 x 5/8" carriage . . .~ ............ P 2
16 - 131- 934 . NUT-1/47-20flange. ... ... ..., e 2
17 C 31619 CAP-PTOswitch ................... P e Ll 1
, 18 “C 31620 NUT -knurled 1727 - 27 . .o .o 1
.18 C 33475 RETAINER - battery . ... ... ... i 1 X
20 C 24069 COVER-terminal . . .................. e e e e e 1
21 C 382396  NUT-switch 5/8" - B2 .. .. .. it e 1
22 C 32397 CAP-nut........... A 1
P 23 C 19521 CLIP - wire. .. ... .. .......... e e 3
24 113- 3 BOLT - 174" - 20 x 314" . .. 2
25 129- 102 NUT - 147 - 20 e R . 2
26 C’ 32407 KEY -ignition . . .. .. ... ... ... ... . ..... e e fee . 1
27 C 23012 LOCKWASHER . .. .. ' ... .. ... ... .. ..., e .. 1
28 129- 36 . NUT-#8-36-...... . e ‘ 2
29 - 195- 518  WASHER- 1/4" ... ... ... ... ... .. ..., e ~2
- HEADLIGHT ASSEMBLY AND REAR REFLECTOR
REF. PART NO. DESCRIPTION REQ'D
1 C 29637 RETAINER - ﬁeéd light ........ e [ P 4
2 187-1328  SCREW -No. 8x 3/8"........... P, 4
. Cc 32178 HEADLIGHTJASSEMBLY . . .. .ottt ie e e e 2
3 NSS RECEPTACLE - headlight {order C32178)........... T, 1
4 C 28932 " BULB-headlight . .. ... ..., e 1
5 C .14304 GASKET - headlight . . . ... ... ... .. i 2
6 C 22573 _ LENS-headlight .................... S e 1
7 C 30942 REFLECTOR -red, rearfender . . . . ... .............. T, 2
. : {
- . A
Y
%
PRINTED IN U.S.A. , . - . : APRIL 1992
» \ : e '



MODEL 3012, 3014, 3016 AND 496, dDMPACT TRACTORS
* DECALS

DESCRIPTION
DECAL - *3012" fiood L.H. .. . oo

I ERS L° ._ o

————
O

-MADE IN USA

DECAL - “3012” hoed R.H. .......... ... ..... e
DECAL - *“3012” hoed L.H. (shown)
DECAL - “3012" hood R.H. . ... ............ e e e e
DECAL - fuel gauge
DECAL - hydraulic reservoir
DECAL - shift range
DECAL - brake

............................................

DECAL - 3016  hood LH. . ... .. ...
DECAL -"3016" hood R.H. .. ... ... ... ...
DECAL - ““3016"" hood L.H. {shown)
DECAL - 3016 hood RH. . ................... e
DECAL - *3014" hood L.H. {shown)
DECAL - '3014" hood RH. . .......... e e
DECAL-"“3014" hood L.H. ... ... ... ..., e
DECAL - "3014” hood R.H. .. ... .. ... . i,
DECAL - seat back "“Ingersoll”’ ' |
DECAL - *'Caution’”
MEDALLION
LENS - display

.
S O N S . - . W I

b L
(oY N ENERERENE, ¥, ¥, W K IS AR P

-
—

gt
O pawhaN

............................................

DECAL - “4016" hood L.H. (shown)
. DECAL - ""4016" hood R.H. . ... ... ... .. ..... e
DECAL - flag
DECAL - shift range
DECAL - PTO
DECAL - steering wheel

..............................................

; -
l BRANE — s ow s m o AT
] rarxvg mRAKE LOCK
TO SNBARE -Apinr Dlax] b ysdet Liaix o

O0OOOOoO0OROOOaO00000

. .
T I S R e e e e

* Use before Pl
** IUse PIN and after:
3012 - 14167800
3014 - 14168800
3016 - 14169500

.’ [FPANGE SELECTOR] ;'

PRINTED IN U.S.A. APRIL 1992




MODEL 3012, 3014, 3016 AM{Q:‘::MPACT TRACTORS 59
N ‘ ‘ HP31 HYDRAULIC PTO
é ' : : ) . . PTO HO_SES AND MOUNTING BRACKET )
i . REF. PART NO. X DESCRIPTION REQ'D
: 1 C 32200 BRACKET - valve MOUNGING . . . oo v ittt et ettt et e e ee e e e 1
2 218- 5201 FITTING - workport, 90° elbow 7/8°" - 14 x 1/2" NPSM swivel ....... ‘2
3 218- 5107 FITTING - inlet 'port, 7/8" - 14 x 7/8" - 14 flare, 90° adjustable elbow . . 1
4 218- 5062 ‘FITTING - outlet port, 7/8° - 14 x 7/8" - 14 flare, straight . .......... 1
5 c 32403 HANDLE -wvalve ... ... ... .. e 1
8 c 26020 GRIP-handle . ..... ... .. e 1
7 Cc 34179 HOSE - pump to PTO 46-1/4" . . . .. . i e e 1
- 8 c 32209 HOSE-PTOtotravel valve 32" .. .. .. ... .. ... .. . ....... . 1
9 c 32211 BRACKET -handleguide. . .. .. ... ... ... .. .. . ... .. 1
10 111- 101 BOLT - 1/4" -20x5/8 " carriage . . .. ... ... 0. .. 2
11 131- 934 NUT-1/4"-20flangelock ... ..... ... ... ... . . ... . .. .. ..... .3,
12 C 32332 CLAMP -tUbE .. .. . i e e e 1
13 113- 103 BOLT-5/16" - 18 x 1" ... i, LT 3"
14 195- 521 WASHER - B/16" © .. e e e e 3
15 192- 7 20 LOCKWASHER - 5/16" . ...ttt cm e e 2
16 131- 911 NUT-5/16" -18flangelock . ....... ... ... ... ... ... .. ..., 1
17 C 32214 PIN-clevis 3/8" x 1-1/27 . . . . 1
18 Cc 28108 RING -retaining . ... ... ... e 1
18 C . 28964 PIN-clevis 3/167 X 17 ... . i e e 1
20 c 10883 PIN-safety-......... L e e e e e e 1
21 C- 28106 SPACER 3/8"LD. x 5/8” 0.D. x5/871long ........c....iiiu... 2
22 113- 122 BOLT - 5/16" - 18 x 1-1/2" . . e e e 2
C 22947 TIE - nYlon. . ... e e e P
23 c 32327 BRACKET -handlestop ........... ... .. i, 1
24 113- 3 BOLT - 1/4" - 20 x 3/4" . . .. e e 1
25 218- 5232 FITTING - 90°swivel elbow. 7/8"" - 14 . . . .. .. .. .. i . 1
26 218- 475 FTTING - 90% elbow . ... ... i e e e 1
PTO VALVE . -
1 C. 30046 VALVE-hydraulic ©......................... P 1
2 C 267086 WIPER -spool .. ... ... ... N 1
i 3 C 26707 RING-quad .................. e -2
4 C 26722 SPACER-endcap ..... T e e e e e 1
5 195- 526 WASHER ............ HP S e 2
6 . C 26724  SPRING - CeNIEMNG . . .. . it vt ittt e it 1
7 c 26725 BOLT -shoulder . ... ... ... e, e 1
8 C 26726 BONNET -endcap . ...... ... ... ... ...... e .. 1
9 165- 143 SCREW - 1/4'" - 20 x 3/4"' socket hikad .. ... ......... P 2
10 165- 142 SCREW - 1/4" - 20 x 5/8" sockethead . ...................... 2
11 o 26727 RETAINER - 888l . . oo it ittt e e e e e e 1
12 Cc 26708 POPPET -.relief .. oo e e "1
13 C 26709 _ SPRING - relief ....... e e e 1
14 C 26710 . WASHER - aluminum, seal . . .. ... ... . .. . . 1
‘ 15 C 26711  SCREW : adjustment, relief . ... .. e L 1
16 - C 26712 NUT -cap, relief . . ............. e EERERRREEE e 1
B ) 113- 5 BOLT - T4 x 1-1/2" e 3
18 v 129- 101 NUT- - 1/4" ... .... e e e 3
19 192- 19 LOCKWASHER - 1/4" .. . i e e T e 3
Printed in U.S.A. : APRIL 1992



-
L .
MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS - 61
HP32 HYDRAULIC PTO {3012, 3014, 3016i}
HP42 HYDRAULIG PTO {4016)
- I
REF. PART NO. DESCRIPTION REQ'D

1 C 42198 LATCH -reverse lockout. ... . .....0.... ... ... .. ... ... .. . 1
2 C 42078 GATE -shift . ............ .., e e e ~ 1

3 C 42081 STOP-lever ........ ... ... ... ... ... ... ... 2
4 C 42082 PIN-hinge........................ ... .. ... ...~ 1
5 C 42083 SPRING - torsion .................. .. ... . . . Tt 1
6 C 37400 ACTUATOR -switch ............. .. ... .. ... ... ... '~ 1

7 C 29829 SCREW - B/16™ - 18 x 3/4" . .. ....... ... .. ... ... ... 2
8 C 37406 LEVER-PTO . ... .. 1
L C 10487 KNOB. ... 1

10 C 28964 PIN -¢clevis 3116 x 1" . .................... ... ..... ... 2

" 132- 329 PIN - cotter 1/16" x 3/4” ... ... ... . .. ... .. . . .. ...~ 2
12 218-5082 FITTING - 7/8" . .. ... 1

13 . 218-5107 FITTING - Q0° 7/8" .. ... ... ... . ... . ... .. ... . ... ...~ 3

14 C 30048, VALVE - PTO (repairs page B9y . ... L S .. 1
15 C 37401 ‘BRACKET -actuating . .. ..... ... ... ... .. .. .. . . ' 1

16 61- 420 SCREW - 1/4 - 20 x 1-1/4"" socket head ................. . . . 2

17 218- 465 FITTING - 1/2"" x 7/8" - 14 ..., ..... T 2

; 18 | C 37142 ° NIPPLE-pipe ......... .. R 2
| . 19° C 37187 COUPLING - quick, male 7/8 . ......... . .. .. ... .. .. .. PR 2
| ' - 20 C 37188 COUPLING - quick, female 7/8"" ... ... ... P e e 1
B @ : P . ~3 21 C 37144  CLAMP ... ... ... ... ... ... .. ... . 4
. TO SUPPLY N AR 22 C 37145 - COVER-clamp ...... e e 2

(@/ : . TEE 23 113- 14 BOLT - 1/4"-20x 2" .. ... .. ... .. .. ... ... ... 4

'\(@ @' | é‘@ . 24 . 131- 934 NUT - 1/4” - 20 flangg lock . . ........ ... ... ... ... ... 4
| @’ % B 25 C 40641 CAP - dust..... PP B 1
®, - 26 C 40642 PLUG -dust ....... ... . . 1

: 27 C 37454 CONDUIT - corrugated (cutto length) . .. ........ ... .. ... . 2

28 C 22947 TEE-nylon ..o 4
29 C 37233 TUBE - LH. . 1
’ 30 C 37234 TUBE-RH. ....................... . R 1
31 C 337560 HOSE - hydraulic 21" {3012, 3014, 3016).. . ... ... . ... .. _ 1
31 C 335860 HOSE - hydraulic' 23" {4016} . .............. ... . .. .. ... 1
32 218- 443 FITTING - 3/8 x 114" ... ... .. . 1

33 C 37249 WASHER - spring . .. .. .. IR e e e 2
v 34 C 41043 COUPLING - quick, male 9/16°" ... . ... ... ... . P 1
. 35 C 33404 CAP-dust.................... ... P U U 1
36 C 40670  TUBE - pump to P.T.O. "in"’ (3012, 3Q14, 30M6) . ... L 1
. 36 . C 40671 TUBE -pump to P.T.O. in" (4016) ... ........ .. ... .. .. . 1
. ! X 37 C 40672 TUBE - travel valve to P.T.0. “out” (3012, 3014, 3018} ....... . . . 1
. 37 C 40673 TUBE - trave! valve to P.T.O. “out’” (4016} ... .......... ... . ... . 1
38 C 4]044  COUPRLING - quick, female /16" .. ... .. ... ... ... . ... ~~~°" 1
v 39 C 37439 KEY - coupling switch ... ... ... .. . ... . ... ... .. .. .. . _ 1
| . . } k - L& C’ 37440 DECAL ................ ... L - 1
| o p ' =7 113- 1 BOLT - 1/4" - 20, ... ... ... 2

‘ . 195- 518 - WASHER - /4" 2
40 C 37437 BRACKET - switch mounting ... ............ .. .. ... . .. - 1

41 . © 37489 CUSHION - key ............ e R 1
42 C 42048 KIT -coupler switch .. ... ... ... ... . .. .. . . . ... . . . 1

-43 217-1086 FITTING - 45° (HP32). ... .. T, 2

44 C 37393 SWITCH -interlock . .. ............ ... ... ... .. .. ... .. 2

45 C 33696 SCREW - #4-40 x 1-1/8'" . ... ... ... .. ... .. .. .. .. ... .. . 2

| - 46 C 33697 NUT-#4-40 ... .. 2
47 218- 475 FITTING -90°7/8" x /8" male ........... ... ... ... .. ... 1
48 218-5232 FITTING - 90° 7/8" male x 7/8" female . .. . .. ... ....... AP 1
C 37435 HARNESS - wire, PTO switches .. .. ..... ... ..... ... .. . e 1

. o, -t i .
Printed in U.S.A. _ : . . ) ’ T April..1992




61A

P

I ! o ' . :
- MODEL 3012. 3014, 3016 AND 4016 COMPACT TRACTORS - ©.  81B -

. REF.

[ ' :
W OO WA -

e

8-3111

.PART NO.

C 23618
218- 445
218- 485
C 36844
C 36845
C 36846
131- 934
C 36848
C 36849
C 28251
C 36850
113- 15
131-1180
121- 21
214- 254
22947
C 33010
C 33011
C 33220
C 33219
C

C

2

O

36853

33221
18-5229

HFC34A FLOW CONTROL VALVE KIT
(Use with HP31 or HP41 PTO) -

Use before PIN
" 3012 - 14167800
3014 --14168800
3016 - 14169500
4016 - 14170800

DESCRIPTION SRR REQ'D

TUBE - flow valve to travel vaive ......... e, IR T
TUBE - flow valve to PTO valve . ................. ... ...
TUBE - travel valve to heat exchanger ...................... .. ..
NUT - 1/4” -20..... L T
LEVER - valve ......... A e

BOLT - 1/4” - 20 x 2-1/4"" ... ... ... .. T el
NUT - 1/4" - 20 lock .. ... .. P et
BOLT - 1/4” - 20 x 1/2"" flange lock ......... " ....... ... . LI
CLAMP - hose #12 6/8 to 1-1/4"" .. ......... .. ... .. ... e

TME-nylon....... ... ... ... ...

BRACKET -mounting . . ................ e
TRIM - panel (not shown)} . ... .. ... .. .. ...._ .. e e e
FITTING - 30° swivel elbow {for 3 point hitch connections) not shown . .

N_x.a_n_n__z_tm.prN—l_n_a_lm_l-A..tM_l—u

NOVEMBER 1992




- . 4 -
3‘ - - g,
61C T Co MODEL 3012,.3014, 3016 AND 4018 COMPACT TRACTORS ‘ 61D
w . P o ) . HFC34B FLOW CONTROL
. ’ {Use with HP32 or HP42 PTO)
V2 . -
b o Use after PIN:
3012 - 14187800
3014 - 14168800 1
3016 - 14169500 T
- 4016 - 14170800
. REF. PART NO. DESCRIPTION : ) : ) REQ'D
‘ 1 C 23818 . VALVE-flow control .. ...ttt o1
. 2 218- 445 FITTING - 65/8" tube x 7/8"" - 14 . ... ...... ... ........ e 1
Al T 3 218- 485 FITTING - 90°5/8  tube x 7/8” - 14 . .. ... ... .. e .. 2
{;::{ . 4 C 42483 TUBE - flow valve totravel valve . ............................. 1
RN 5 C - 42531 TUBE - flow valve to PTO valve . ................... e 1
1A -8 C 36846 - TUBE - travel valve to heatexchanger .......................... 1
T 7 131- 934 NUT - 1/4"” - 20flangelock . ........... e e . 2
8 C 36848 LEVER-control _........................... e e e e ' 1
g C 36848 HOSE - return B/8" .. . . ... i e 1
10 C 28267 KNOB-lever ..... e e e e e e e e e 1
11 C’' 36850 TUBE - flow walve toreturm . . ... ... .. ... ... . 1
i e 12 - 113- .15 BOLT - 1/4" - 20 x 2-1/4" ... ... . i, e e 2
'€ 13 131-1180 NUT -lock 1/4” -20 ............. et 2
~. 14 121- . 21 BOLT - 1/4"" - 20 flange fock ... ..... P 3
i5 214- 254 CLAMP - hose . ... ; 4
- 16 C 36853  BRACKET - mounti 1
17 C 42484 TUBE - flow valve.tp PTO valve (3012, 3014, 3016} “ 1
17 C 42485 . TUBE - flow valve tg PTO valve (4018) : 1
18 C 33220 DECAL - “fast” ... : 1
19 C 33219  DECAL-"slow” ..V ....+o ... ...... e e e e e 1
Cc 33221 TRIM - panel {tower side) not shown) 1
218-5229. FITTING - 90° swivel SX6"’
' travel valve when 3 point’hitch |s used) 2
- FAST R
(-] 5

8-3111-61D o , - " NOVEMBER 1992




REF.

oYL=

u

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS

PART NO.

c
C

195- .

C
C
C
113-
192-

cC

C
- 129-
. 195-
- 132%
113

113,

23707
25371
541

. 10898

14459
25789
410

23

25282
14568
108
545
306

476

417

K22 SLEEVE HITCH

DESCRIPTION |

HITCH FRAME ASSEMBLY . . ... .. .
ARM - lift . .. '

WASHER - plain 21/32"

LOCKWASHER - 1/2"" zinc .. ......
PLATE - iftlever .. . ... .........
PIN -drawbar . .......... e Y,
NUT - 1/2" N.C. hex, zinc ........
WASHER - plain 3/4"" zinc
PIN - cotter 3/16" x 1-3/4"" . ... ...
BOLT - 1/2"" x 2" N.C. hex, zinc . ..

BOLT - 1/2"'x 1-1/4"" hex ... ..... .

PRINTED IN U.S.A. °

PIN-retaining .................
BRACKET - hitch mounting R.H. ... .
BRACKET - hitch mounting L.H. .. ..
. BOLT - 1/2" x 1-1/2" N.C. hex, zinc

i

...........................
P T T T T T
...........................

...........................

APRIL 1992

63

NMMM#...)—!O’)G)—I—INN‘-'&—‘



. I B =

MODEL 3012, 3014, 3016 AND 4016 COMPACT TRACTORS ) - 65
C _ .. HH34 THREE POINT HITCH '
" REF. PART NO.  DESCRIPTION _ RE
1 C 32215 PLATE-hitch................. TN - A 1-
- .2 C 32230 SWIVEL-JifthAk .............. LTI P R & -2 -
3 . Ce 32231 PIN - spirol 3/16” x 1-1/2" _ ... e e 4
‘4 219- 405  FITTING - Qr€8S8 o . o ottt et e e e e et e e e e e et 2
-5 C 32428 LINK “adjusting ............ b e 2,
6 © 195- 541 WASHER-5/8".............. e e . 5 2
7 C 32235 BOLT-5/8"-11x5"........... e SO e )
8 C 32239 SPACER-bolt ........ O 1
©9 129 107 NUT-5/87 - 11 . ettt e e n e 1
10 C 32240 "ARM - lift. ..o, L e B 2
11 C 32242 ARM-stabilizer .. ............... e e o S 1
12 C 32243 BRACKET -angle ...........ccovevnnn.. e e 1
13 C 32244 SUPPORT -@NGIE . .. ..o\ttt e e e et et et e e 1
14 S 32248 TUBE-upperlink ... .. ... . ... e 1
_ 15 C 32426 BALLJOINT-RH. .. ............... e e 1
- 16 C 32427 BALLJOINT -LM.................. e U -+
17 113- 447 BOLT - 12" - 13 x 312" ittt 1.
18 113- 417 BOLT-1/2" - 18 x 1-1/4" . . e e 2
19 111- 517 BOLT - 1/2" - 13X 1" CAMI80E -+« v v v v ereeeeneann. ] -2
20 192- 23 LOCKWASHER - 1/2" ......... e e e e - 3
21 131- 930 NUT-1/2"-13flangelock ...... ... .... P ... 2
22 C 14768 SPACER - KUEK BN . . .. ..ot S 2
23 C 14717 PIN - clevis 5/8" x 2-1/2" .. ......... e e - 6
. 24 ©C 28222 PIN-Kick ......: S A O 6
25 138- 2073 PIN - spiral 3/16" x 1-1/47 . .. .. .... S PO . 1
LEFT REAR VIEW 26 132- 348 PIN - cotter 1/47 x 1-1/4" . ... .oi s 2°
v b"
' - > N HH34 THREE POINT HITCH CYLINDER
" - ’ 1 218 5479 FITTING - tee 112';f,‘v‘f-""“£%%§swwel fernale x 1/2'" - 20 male 2
; , 4 - - (o s -ZQmale ., . ..., R .
N EFTREAR VIEW 2 C 28189 PIN - cylinder rod 327 X 2-1/8" + « v oo et oo PR
- 3 c 32254 PIN - cylinder foot 1/2"" x 4-B/8B" .. ... ... ... .. ... e * 1
. ) 4 132- 310 PIN - COter /8" X 17 ot i ettt e e e e 4
- s . . : 5 C - 32247 HOSE - hydraulic 1/4"" x 3" (cylinder to forward valve port) . .......... 1
6 -C 32246+ HOSE - hydraulic 1/4°" x 24 (cylinder to rear valve port) .. ... .. Ceen 1
. 7 218- “5104 FITTING - 90° elbow 5/16" tube x 1/2” - 20 .. ... .. ......uouuun. 2
8 218- BO04 0" RING . .ottt ettt e 1
' 9 C 32245 CYLINDER - Hft. . . oottt e e 1
f ) ) - . . N
_ : * K L3 LS A ~ ) \ ) i
. "F L ). kY ~ ’
- SR - . b3 !
© . i ‘i -
< ‘ N - )
" A * |
' ! . . R . . ) ) R ) " . ) . . ) .
, e . . _ ' ic 5 PRINTED IN U.S.A. . . APRIL 1992




ettt

M Wh -

MODEL 301.2_, 3614, 3016 AND 4016 COMPACT TRACTORS

"PART NO.

NSS
C 14568

113- 425

C 25572
NSS

c’ 25791
Cc 25792

“113. 417

PRINTED N U.S.A.

F27 HITCH ADAPTER

* DESCRIPTION
BRACKET - hitch adapter

PIN - drawbar

BOLT - 1/2" x 3" N.C.hex .................. e

BRACKET - mounting. front
WEIGHT - 40 Ib. {18 kg.}
BRACKET - mounting, rear, upper
BRACKET - mounting, rear, lower

BOLT - 1/2" -

-L11 WEIGHT KIT "

13 x 1-1/4"" hex

APRIL 1992

67

N — = o=



68

. .
_ ¢ REF.

1

2

3

.4

5

6

ST

L4

: 1

.2

3

. 4

5

6

7

8

9
|
I
|
|

L

PART NO.

c.
c

c
113-
195-

"”T29-

192-

oOa0O0

111-
113-
129-
192-
1956-

. MODEL 3012, 3014, 3016 AND 4016, COMPACT TRACTORS

H18 FRONT END WEIGHT BRACKETS

DESCRIPTION

16581 BRACKET - mounting
17161 BRACE - rear
17162- BRACKET - weight mount!ng
- 417 BOLT - 1/27°

__B33-- WASHER - 1/2" zinc

x 1-H2*NC.hex,zinc............... e

108 NUT - 1/2” N.C. hex .

23 LOCKWASHER - 1/2

525 WASHE

PRINTED IN U.S.A.

_H13 WEIGHT BOX

17859 FRAME - weight box
17863 BOX - weight
17860 SUPPORT - weight hox
17636 PLATE - hitch
371 BOLT - 3/8 x 1" round head, square neck
207 B8OLT - 1/8”

- 103 NUT - 3/8" N.C. hex
- 21 LOCKWASHER - 3/8
- 318"

x 1" N.C. hex

\o

s
m

THO®M= 2o O

o.

MU [ N RPN

APRIL 1992



70

MODEL 30;|2, 3014, 3016 AND 4016 COMPACT TRACTORS 71

WWSO AND WW30W WHEEL WEIGHTS

REF. PART NO. DESCRIPTION . REQ'D
1 NSS WEIGHT - wheel 55 b, {order as Machinery item) .. . ... ......... ... 2
-2 “131- 1182 NUT - /2 NC.10eK .« o o v een oo DU 8 .
3 195« 533 WASHER - 1/2° .. . ... . . 8
4 111- 52T -BOLT - 1/2 x 7* carriage (WW30) ... . ......... ... .~ 8
4  C 30545 BOLT- 1/2"-13x 81/2" (WW30W) ... ......... ...~ 8

c 30545 BOLT - 1/2" - 13 x 8-1/2"" (WW30W)

PRINTED IN U.S.A. | . ' L APRIL 1992

H



73
REF .
NO.

PAGE
NO.

PART
NO

oy ¢ ~ O~ e [ PR N o NI =N O =2 O MO DO [7e)
MOYEONN~SOO AN RO A~ AR MmN =SSO M INNNND R R R R A R R e B e s B e B N el R e T S AN VIR 3PN Y
- . . L3

777713990.955555555555555999791,1117?913553557131319911397111957719539
MONINNNINNNNYVVOLYWOOUYYROOOUYEINH AN NNNNNY SO I N MNONNWG - MO R M0 D Mo 0 WO~ —m

3&5338091450159023.&.5579&9722689015537767875622&.4360777&589&3790581.&5
0009770011133334.&;4:4&ﬁ&d552367778888000222358222233399930000222333&&..4
CQOO A ANNNNANANNNANNMMNNNONNNOMNNMM MM 23Tt -3O OO O rr ot i £ 0 0 ()~ T oo o o 2 o
2?.2222222222222222222222222222222222222222333333333333333333333333
MEOEOMMmONOEOmMOEMEOMOMO e Mmoo Me oo 333333333333333333333333353333333333
LLLULCLLCODLVLLDOLDL CCCCCCCCCCCCLCCPCCCCCCCCCCCCCCLCCCCCCC.JCCCCCCCCCCCC

-

o~
m
&)

c32

REF .
NO.

PAGE
NO

NUMERICAL INDEX

PART
HO.

O o N oMo NE - ‘ O N Mmoo WOUNLWWWDOWwD ‘ [N ] o P~ 5733-1 [=] [TaRa e
s B B} &I M 11121122692891221112&7.561111222-&11:&“&9911 ahakaie Re R Nal R o -+ X o RNaRVe N I ot I o VRE ]

<

. Ed

3333.355533u959355351111_75_._‘_155,570_7..7:0.0..13131131313130_59995199135555?
.h..333322«%2232223322225:-.1355333...4:&;4!4,10.,.455555555555553&333321155&&335

S
’
P

~
OOANOROOARINOONNERMINO NI OOOMOrANOCFO AN TN NN ODCO @00 M3 N0 M DWW MO
HONNNNOMN I NOOOONDOOOO A r e et i N ONWW O WA OUOMM G G332 FNNNNNNONNSEESNN DD 00O
HNNMOMEOMNEOOMMNEOMOMNSININOOVOVOVYYYYVLRVVYYDYVYVYCONL OO S
HeAdA At A A A A AAA A A A A A A A A A A A A A St S e A A A A A A A A A A A At A A A A A A A A At A o
MM EIMEME MM EOmME G MOIMMAMMEIMEO N EOEO O M EM MO ON MO e M Me T emm
LCCCCCCC[CLCCrn...CLLCCCCCCCCCLCCCCCCCCCCCCCCCCCCPCCCCCCCCC

LJ

REF. .
NOD.

PAGE
NO

PART
" NO

PART
NO.

REF.
NO.

"NUMERICAL INDEX

FAGE
NO.

PART
NO..

REF.
HO

" PAGE
NO ,

PART
NO

72

Ll N ) j24] o M~ un < - [rs} 38610000 [eRolele] ™ -3 D ™~ M~ =
e et e N UMD O LY NN W OO ) v e OO~ QONONN AT M= O AN G M NO A = N NNM SN~

0_90.99?15111115177..7,910.?:0_.D._.D..l.|.31313133?.l.1137?337?17555593777719333
- 2

mmMmeom
MMM Nm .u.pu.-u.rqru2333356ﬁ21123q_5555555255555112225?{33333;4222253..4 LR IR A
[

NURDODOENNOVORVDNTOANORVWG MO TNINONMO IO REIMPE NGO O SGOOMN 0O NI D

NN RO S ONNNN SO -GS ORRENNOOOOOOO ORISR INOD M TN AATANOMNF OO N AR e =

COOYYVENOANM MO OO COOCOOOMANNNNNNNNNNNNNNT I ITIINNOARNOOORDOONNMMMMMNNMM

OGN OO oo 000000 O000000 000000000000 DOOOOROCO tdrddrdd it~

NN NI NN I SNVN M M6 0 333333333333333333333333331._33333333333333333333333

CUULULLDLLLLDUDLLULDULDLLLLUULLDULULLLLVLLILLULUOLDLLLLDLODLDLDLLLLLDULUDLDLLLDL.
! r

v , &=

]
:

N WO o — N MWD — (=) oy I~ o lu.l..l. — N [Ta oo [2)] —rNeNMmMm T o~ O
12222123!..1111.&.6?812810.0.62122298 BN Y et S D e = D el e ] o G N D A NSNS NN N

.
.
O AA A OO OO0 A O NGO AN AN M A NSO st Ad A A A OO = D IN = T s O P O3 10— 3 LB O [
NG G T I IONNODNNONNNNN AT AMNFINOSOMM AN oMo eGSR AOENOMON NN NI D S
; .

[ .
53.455867390,122&.55773241_80;47.?.342597255267?1155?3509244584655664220663
NMVYWOUOYOWOoOOOOMH™MHONNNNNNMNNCSCORMGOOYoOORANNNMNOMTNOOCOoONTITODOWORIOOOOOANNNMMLIN
MWL OO RN TN D SR A A N NN NN NS RSSO O= MO0 MO0 ow
LYOOCWOOO OO LC0OoD OO0 OOr RSSO OOOD OO0 0000000 OONDOONRMNONNOOT
NN NN NN IO NN N NN O O N O N N NN NN N N N NN NN N NN RO NN NN e oY
LULOLOLCLODOLODLLOLLDLDLLLDLOILLDOLLLLELLLUOLLLLDDUILDUVILLLLDYDODLDLDDLLLLULLDUY

L) -~ . .

I~ O . oW 1y . o N~ O R N e s} ovoh W@ — - - OO Mo 1w .mn
[ e W Tl S T R B TR I W S I B I 2 S A VIR I o I S T B o B ST T T B B B B g 2?41122221&311 3811211153;&111167225;121

911111Q.990,9337951179533331__.)750,193555?13577137731331373?7333395Q..11757

ru.-urufu.fqlqsau.rosrﬂﬂxvn\vjﬂafqiﬂtq:u143233333355«[16335» _.\..:.._33355336556556666333353&3‘._3332

1
7 1

- 1 R . : "

.
MO T O T MNMNONNNOROONMEOOB OSSN NN MmOt NOOMOEOBNOAR NN YRR OADNW WY
NOMEOMS-3OONOOARNN A0 mMENRROOUIMIE T TN OFHYVACOYOON mMINDAMNOONROARNNNINNND NN TN
NS S IO OO0 NN AONNNNOUOCRARIN OO At 3T D OHNOONNOO-S TR0 O0SOAMM MmN
| S N A N o T 1 N R T T U U T o I I N G L T I W TS P W o JEE JEE S JP R S - Rt I o T NI N T o N T W a RV e N Te T a N e RN T NI g T o B Ia i g e IV Rl RN s Rt e
o ] e et e e e e e o e e A N N N N NN NI OIS NN OIS NS NN NN NN NN NN NN ST OO N O NN O OO OO NN
CCCCGCCCCCCCCCCCCCCCUCCCCGCCCCCCCCﬂCUUCCCCCUCCCCCCCCCCCCCCCCCCCCCCCC

'

J .
o W o W WO WD - oW [ A S« N (SR N = Y W MW NINWD O—=mnNm o o
Cd o o s = O = O ST WD~ D N Y DO 3157161162?331522o,232821n1211r456?511}121771112316

v

539_...0_10_9333357???3359777373337177 9313379795735915555555555379977.0..979
3?..:..2615633333333333&333& MM MmeTmmm W O e D N D 2 ﬁ.u&#.u.a&.q2222,633662f4

t

8 [ag

o

7.A:)_2778385220238565565l60555681239977889&0780866123.&578902399190125_9

A OO OO0 NN OOt VORI AYONNONOMOY IO NEODOOOMMNMMMN NSO NNORNOW W~

234.&.&468891115777111112233667127_23:&.555566677‘779077777777733&445671122

0000000012222222333333333333&.&,.u....u. TG F G Tttt S S TN AN OO OWOWDD WO PP
B B B A e e Tt et R B i s B B B B B B e B e e B B l...lljI...l.ll.l.lj.llll[..l..l.ll;ll!..].l.|.!L|..I..J.I_.I.|I.cl.||.1

o
o —
[~ RS- I BRIk Sl i [ I 0 5 b A R A A A 0 PR A L.P.LL.....(;CLC(_(.LCC( DOoUDLOLDLDLDLLLDLDLCLDLDLLIOL LD D

. e



REF .
NO.

PAGE
NO .

_ PART
NO.

.
-

- i Oh A0 D oo 7..l.l..28015/0666777:48¢h 0 [Fagle] o L N R [as IE- g [ap] -y ) —
— et Y N N A A NN NN = M0 M NG e 2 OIS Wt = e U T O N e O N OV D e e o oI O N WD WD WD N O D D

1Q.9999111111°4n¥ll'.l.lLS.l.lllﬁJl}l..l-l_l1-15315—.)90.510.1999?179595?0.—7370.10;3599113

2232«.05666662233366«56666566666.6&6:4&6&5566?16253&.622.&5422 oW D e 3D

1 , Y

DO A—"A—ARAAFA NG TN DD OONNONDODO~INO

- DN O~ NN HHADOOOH A MNNNNOOOoOOOoOO S m—

OHNEOONNOOTOONOT RN ANYVO-NMOMIDODANMDOTE AHAMmIND [ e e e L LA A I R B
OMNEMMEOE-FTININDORNOOY Gt OO O .

1
J

B B R VR T R R PR T R B o e B e I O I S O T T T T O O N N T T T O I N N O A O O T Y

O BN 0 G0 (T el e e ) 07 0 00 €1 47 0 0 € €1 €T €7 0 M) OT Y €0 €7 0 €0 € ) € €} 0 e 0
U O D D e e ol o ot ] s o] T w] e n] ] ] ] ] f ven] ] v ey e ] ] e ] = — o
CC_P.oonv.l..l_l11.!...1!..1!.1.1..111.11.l..lul.l.ll..l.ll_.l..l..ll.l...l

NP e e s OO0 0000~ NN

(o]
33333333331.31J3rpr-ﬂ-&ru.ruru.u:u.urqfﬂ
DDOLLOLLELODLDDLDLDVLLDDLDLOLDDL

-

(]
-
[

CAl

o -
(SR &} L

REF.
HO

PAGE
NO.

NO.

s

. NUMERICAL INDEX

PART

b~ NNO: M OQODRNDmND AN TNOOIO N NN O RN 0N O b~ N e}
|.17._.f5616911252211112212211281227,7. et N ot PN ON Y et e (N ) e 0 P o e el e N OV e et e et v WD D

“

7777.7.7..70.0.77993._133333311190..0.0.90_0_?933lll?7.950.97110.917.77399993377991111
I N N NI A N M NI NN ONWD WS Het NN NN NSNONNOUEON S ANmEOm OO NN G - SN NN N W I IN M MO 0o

-

Fatlat - .
RO NMININO AN F AN I OO NTINOROHMNMOINOONPRORRODCOANMIINNOINOSNINDONFINACOHO D
AN NN =S O AN mmMMAMM-G 3 23 FTTIOOANNNNOOOONAOOONCNNMO Y IFONNDDOOONNNO A SO S
999999900000011111111111111111111111111122222222222222222222223334.&4
5..5_665667777‘??77?77777777777717.77—/?777777777777777?777777777_7,7.7.7.77777.—/
P o e R P R R R R R R R R R M R B e N o W W R M W Mo K R R MW Mo Mo Ko Ry o Ras Wor B Won R Mot B B R At I A R A R A A L A

.CCCCCCCCCCCC«CCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC«LCCCCCCCCCC

REF.
NO,

PAGE
NO. .

PART
NO.

REF .

PAGE

. PART

NO .

PAGE REF
NO.

NUMERICAL INDEX

‘PART
NO .

REF .
NO

PAGE
NO.

el
PART
NO

N .

MINROOO OO RN INOOANRO AN
AN NNOOOMAMmNMme M-t 3
MOEOOMECOMO0NmeN Mmoo m
EE R IR R Ll
[ Rt Bt Mo N o Mot Wt Mot ot Had B o Moo Wad s W ar sl ar B ot
LLLODLLLODLVDLVLLDLDDOODLD

¥ . -
- O o e ) w0 Mmowm o MmO ® & o MO NN~ 0 OMEOOEE &

A O A A A A O AN e GO T M A =D O e 0 e NI = OO A NS~ =N ORI N N = - Do

¢

.

,

O.rﬁ.rw_??j?s?sshll?_/??1937555?.7777’FJ3—/7:1133333970_37537777?5779977?]9397?73

—_ il i e e R R - o e ] L K L R e o R B K B P o B B e o K R - NS mEmmn

L3

OOt NON O~ —AN MG NONNANOOO =N TN OO ANNS H A NEG O
o 555555556555555666666677?77.7:77779990001
LA . - o K . L A 2 A AR g A
L R Mot s N ot Mo Moo I AS N od o r T or Mo T o ot Mo B at M I ot L o
rTonLDULCLDLDLLDOCLDLDODDY

R A TR R =
MmO Mmoo m
CCCCGCCCCC

C343
C34
C34
C34
C34
C34
C34

~

[ Rt Rt Mt Kot
(SRS RERSEG]

4

“ge
wr
.

- N, | . . ‘ | ) _ . nm.%g

e

SO~ O MM OO ‘oo ~NO N 9 2 =] T T e Mt NN MM ~N o~ o [E I
M AR NS AW A ) O N e NN N =S e A AN MM S A A et MO MNP @ s o 0 P0G

.

v

; .
7m«.¢.190_9_791190.5713559571377;551.1.5555130_Ll373.51551351399955377999759399
- — -t — = — — A L -t U Ts] N ~nn e A~ NN N WY =t et et - =

¥ : . ) .

- -
M OMONRO~ANMMI N OOARNOND —Ad 2t NODARNOOO A NNG I NORO AN MTE IR OROONNMFIONDOON
VRV RV T RTo T SO U S S Ny oy Y S R A N N Y e ol o B o e ol ol R o R R el R Sl N N RN N Rl Rl e Ne ol alelaNoRe ook Ro b o Re ol u R Ra ko el aiis Kol
NN NN I NN I DI I N N N N NN SN N NN NN NI AN NN NN N NENNOOMNOMOEoOME o | oo m e nmeom
I S QO P R - R B T - QRN v R - T R R R R - T I AR T P 2 AR IR S T S e e - AR A A R S SRS A s R B A e B
R R R R R R T R e R R R R Rt R R A R R R R iR e Rt Rt Rt R Kaa N Rt B A R R R E i R o Rt Rt R A R R R Rt R K Kt Wt W e Wt B N W Bt Mo W Mo R M N K|
CCCCCCUCCUCCUCCCECCCCUCCGGCCUCUCCCCCCCCUCCCCCﬁCCCCCCCCCCCCCCCCCCCCCC

QO T O MU W s U0 ~ D = s st} o u e i [y - P~ P~ [N o] NN OS O -

»

17265..4111111.1lll.l.13330.33322253622858117210.61758:&0,18 o, NN N e VY e e e
i . .

4

5 ¢

.

= «
O—.Q,Q.Q.Sr.._r\_ssq_s_..._.._—H.rﬂvs_ﬁ_—ﬁ_:\‘w,./TJT,??T;_ﬁ_ll-_.l.17r...l.._H__-fD.,O..I..I..I..I..I..I.7./97?771111111117&._777._.1.795
— —— o — — e e — o — - — o o ] o — — — —

1

J
1 T - - -
VEOCAROD ANMANOROAOHNMIINORONRO AN -F SN OROHO ~o ™
COOOM-mmrdrd A dA NN NNNNNCNO MMM MMM T e M
NN NN NN NN NN NN NN NN NN NN NN N oo
A - A= - - A - S B B - R S g - g - AR - R A B2 B AEX g R JET. g JEK. L 5
[ N W o N W T A M e B B Wt M as T W e B e W W T W s R I M B e B o W e W W e B T e W o N S W W I oo
Do 0LL 000D CLaLLLLIORDLDLDLLLRY

NWUWOWRhOOROHNMBNORONO A NNM T
A T T S S D DN W NN N WD 0D WD D AD DD D
CINN NN NN NI NI NN NN
LRSS RS S
IO MG oM
o000 LLLLLOLDOD

34
C34

o
~F
~
3
™
2

C34244
C34
C34a
C34
Cl&
c3s4
C3a
Cla

~F
[nf M o]
oo

C34

ot
e m
(SRSYLRS]

r

Cc

i

~m N F oo o W ONNNIN =IO O — " o -, wo o GG = m )
Ol = e O Al A B O A NG ) NN O = S AP NI D IO d A A AN M e A SN A= - m T o3

A T

OO OMEIO = NNANIG AN OO S NN O N I =m0 =N A IO = LD
M DN e N N0 S NONNNINM OO NNNCINAN OGO N INS N IO MMMt - NN n - et - -

4

* *
WOoOROOONMME MG N0 OO OO DO NOVYNN OO SRR RO rNM IO OROONO =N
FNOVOONRNARRRODOOOOT ST INNNOVOLONRAENANOAOOOAIINNI I INANONTDOOROMOOOGOOAROO0DO0O00
NG GGG DNV ONMNA PN OO OSRARSNOO A A A A A A A A A s el o o e A A N NN
[ Rl e N N N R e N N N B R A N N K W N R R R N N R N o R N R N R B N L B T T T W W T W T IRE T R TR St i LR B A 2 R B B A B
el R N N e W W W N T o W N e W e N e W R W W W B W N B R e R N N N N N R R R R A A R R R R R R R N R Rk R R R R R Rt A R Kot o R R R A R S R R B g
LLRLLTLVLLUOLDLLDLLDLLLLCDLOLLLLOLOLLOLDOLLLILUTLDLLLLOLDLLLLLOLLLLLDLELOLULDOVLIDLOUL

1 w




e
».

Ingersoll Equipment ‘C'o.', Inc.

1
-

T - . _ . B T T

-~ -3 — ~UINO =00 F e O OWw [ o o WOt P w0 [eNa o O
.I_lr.alju.nt_f\ll.llljrn-zazﬁdfual?ru3283_._-.1{1h6.ru 12_,.{..14-&3'.2..0.lzezalzzzﬁqfq/hllzl.&nﬁg

" REF.
NO .

WD 01Oy e =P o) 10 ) o P o e O H A A NI O MO OO m BN OO~ OO O M m o=~
ME VR MOTOMNMIIIMeEFEOIMNYODPOEO I MO ANYMOOMINOM®O NENVOmmMmE Mmoo = e n
il '

NO.

PAGE

. 333311115956573.41,435355543&777622254777777&122297773.4&536128?.9 .
.r Moottt GO0 RNV MEOT O INAOOOOoONYYYVOOORDODHOMHNCEOMOM-r—-O0 00 -3 0w TR
NN WO IN NN O~ ol N O NNMNOG TG TN OO0 DO A Hel A NN NN <t e e o0 L N Ve ]

’ ey - N W0 U LD U R 6T L0 DU U LD W WO ED D IO 1 D WD e ] .
________,___.___n______________________p___,___._.____________ R
555555555553111.4:447788388.3338BBBBEBBBnuuuBaaaaaaaaggggggglllllll
oo OV O 999991111111]111l.l_ll.I..Il.lllllllll.l.]]lll.l_.l.l]1111112222222. . R o
e e ke R R A R R R R s R e N R R a e o RVl A IV U I U M A N S o e o o s e e A R R A R R e R R

PART
RO.

. ' A s - i .

Oy = e DO D NN oo oo oOR [MIEa Rl R e LA - 1} Lre] ') ~t (a1 oo -] o= & P~ m
e N e e R e R L e W B NI N R A e e e TN I St e S I TR N P e B Rl e BT N TR R I e I s ot S I R T I GO A O

REF.
NO.

x -

ey AN OO Oy Oy O/n‘__....-:lq\»q\w:)..j?rﬁﬂ;? O.:J?.0.O,ﬂ-,wllﬂ’l379333po’335957517}399?0;0.—9
633frs..u..J6263n423363—?51_23.QZL.I_?.I MRS NEE 2 R NN MO NN e & e S OGN -2 el NF NN DN

PAGE
NG

¥ 1

MO DN MMAMINMNOOI~ O ON OO MONP o000 ~HedNMMOOMOMMMMOIMeEnNR R~ —nninw

LR e N N A e R T e AN AT el A F OO D A GO GO A A At A A A N NN NN NN NN NN NN NN N et e NN N O N "

MOMMMEIOMaHOc0O0  me =D D O MOy i . LY 1) 10 D LN LN N N O LN N ’
NN . — N .

[ T T T T T T A Y N T N T Y T Y A Y T TN NN Y AN Y TN TN T Y Y Y Y T NN Y N N Y Y A Y Y T T Y A Y Y SO Y Y T N Y N N Y SO S B |

2222222228888881556659.227—!77?22222222222222_.)__222222222222355555555555 :

e N I I Rt Wt K W oW ot Mo W W g I E- R Ee = R TS IT= R e a e a L Se o el o) [o 0 -2 - S - I~ M P - P = T~ AR P e SR DO s A O+ e o T« e Vs TN+ 0o O PO e R = S R = S A A R S U]

.|.I.LlL-l.I-Ll«J‘llllllll‘l]l]j]l-l.l_.l_.l.Lll.L.I..I..I.l.I..J.I..I..I.I..I.lI.l.I..I. IIIII P I e e e i e |

/

NUMERICAL INDEX

PART
NO.

~t ire [=4 PN O e mee oW o CyM W~ O oo [+ Rial] ] OO =00 D D - [+ a ity
- -4 l.l..u:u_.hné?.n.._ﬁ.h«i_.l..ll.l./_n.;.l.lO.lllrn._.I.LTr.lrlo oo et o o N mm ey o o P e N N O = O o s O P el e O o S YW DR Oy T

REFE.
NO.

L}

3_....:....0.1_J..9.737.#Q,951\_Sl70,535—10_7550.0,.....w.n...;.0._._1_30..31.3.[730.70_5950i57950.195173153957.0,
OLUY UM NNMYONNNOOMNMMOD NN NCNNne S oS -tdmoamnmgmem NN N S NNNOLD DO NN M TS N T

-

PAGE
HOD.

b . b i

Ml fefe st T G TP AN OSNMAAA O OG OO =AM ANNOON QNN AR St 1O 233 IS FDANNODONNOVOODO
. il A NN NN NN NS T~ O0ONMNNDOOONNOOOOQOMNMNITODOODOMOON SN O MNEOOMOOOOE = INN O~ =
. . TR R IR I R - - B - R N Y o) — et e HHAR A A A A A AN 3999999999999911233333333

o~ ' [ . . o e
v _________F______*_________ﬁ__q_d_“_______,____:u_______n____________—
3333333333333333411111116999999999999999911llllllllllllllllll1122222
..l...._..ll._l.l.!Ll.llnlllllll_.l_zzzzﬁdzzz)222222?-22227.?7_3334\n......_333333333331_333334J33\\.
I.ll..ll.lll.l..l.lll]lll..J.I..Jll.ll.l_.l.l.l\,l.I.I..I_.I.I.lll_l..l.l...r.l_.l.l.l||Jl|..J.l]|,l.lT.1|.|.|.|...|.l...Jl.lj.l

76
PART
NO



